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SPORTON LAB.

History of this test report

Report No. Version Description Issue Date

FR2N1818-01G 01 Initial issue of report May 09, 2023

Revise Support Unit used in test configuration and
system

FR2N1818-01G 02 ] ] ) ) Aug. 18, 2023
This report is an updated version, replacing the

report issued on May 09, 2023.
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Summary of Test Result

Report Ref Std. Test ltems Result

Clause Clause (PASS/FAIL)
3.1 15.407(b) Unwanted Emissions Pass
3.2 15.203 Antenna Requirement Pass

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Alan Liu
Report Producer: Clio Lo
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

Equipment Digital Media Receiver
Model Name K3R6AT
FCCID 2A4DH-6387

WLAN 11b/g/n HT20

WLAN 11a/n HT20/HT40

EUT supports Radios application WLAN 11ac VHT20/VHT40/VHT80
WLAN 11ax HE20/HE40/HE80
Bluetooth BR/EDR/LE

1.2 Product Specification of EQuipment Under Test

Product Specification is subject to this standard

2412 MHz ~ 2472 MHz
5180 MHz ~ 5240 MHz
5925 MHz ~ 6425 MHz
6875 MHz ~ 7125 MHz

Tx/Rx Channel Frequency Range

Bluetooth: Printed PCB slot Antenna with gain 2.0 dBi
WLAN

<2412 MHz ~ 2472 MHz>

Ant. 0: Printed PCB slot Antenna with gain 2.0 dBi

Ant. 1: Printed PCB slot Antenna with gain 1.0 dBi
<5180 MHz ~ 5240 MHz>

Ant. 0: Printed PCB monopole Antenna with gain 3.5 dBi
Ant. 1: Printed PCB monopole Antenna with gain 3.0 dBi
<5925 MHz ~ 6425 MHz >

Ant. 0: Printed PCB monopole Antenna with gain 5.0 dBi
Ant. 1: Printed PCB monopole Antenna with gain 5.0 dBi
<6875 MHz ~ 7125 MHz >

Ant. 0: Printed PCB monopole Antenna with gain 5.0 dBi
Ant. 1. Printed PCB monopole Antenna with gain 5.0 dBi

Antenna Gain / Gain
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Product Specification is subject to this standard

Bluetooth - LE: GFSK

802.11b: DSSS (DBPSK/DQPSK/CCK)

Type of Modulation 802.11a : OFDM (BPSK/QPSK/16QAM/64QAM)
802.11ax : OFDMA
(BPSK/QPSK/16QAM/64QAM/256QAM/1024QAM)

Ant. 0 Ant. 1
Bluetooth-LE \Y -
. : 802.11 a Vv -
Antenna Function for Transmitter 802 11 a/blax . v
802.11 a/ax
MIMO M M
Remark: MIMO Ant. 0 + Ant. 1 is a calculated result from sum of the power MIMO Ant. 0 and MIMO Ant.
1.
1.3 Modification of EUT
No modifications are made to the EUT during all test items.
1.4 Testing Location
Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Sporton Site No.

03CH13-HY

Test Site Location

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW3786
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1.5 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

+ FCC Part 15 Subpart C §15.247

¢+ FCC Part 15 Subpart E

+ FCC KDB Publication No. 558074 D01 15.247 Meas Guidance v05r02

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
¢+ FCC KDB 987594 D02 U-NIl 6 GHz EMC Measurement v01r01

+ FCC KDB 414788 D01 Radiated Test Site vO1r0O1.

¢+ FCC KDB 662911 D01 Multiple Transmitter Output vO2r01.

+ ANSI C63.10-2013

Remark:

1. All test items were verified and recorded according to the standards and without any deviation during
the test.

2. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test

The EUT has been associated with peripherals and configuration operated in a manner tended to

maximize its emission characteristics in a typical application. Frequency range investigated:

radiation emission (9 kHz to the 10th harmonic of the highest fundamental frequency or to 40 GHz,
whichever is lower).

2.1 Carrier Frequency and Channel

2400-2483.5 MHz

Bluetooth - LE (1Mbps)

Channel Freq. (MHz) Channel Freq. (MHz)
00 2402 29 2460
01 2404 39 2480
18 2438 - -
2400-2483.5 MHz
802.11b 802.11ax HE20
Channel Freq. (MHz) Channel Freq. (MHz)
01 2412 01 2412
03 2422 11 2462
08 2447 - -
5180 MHz ~ 5240 MHz 5925 MHz ~ 6425 MHz 6875 MHz ~ 7125 MHz
802.11a 802.11a 802.11a
Channel Freq. (MHz) Channel Freq. (MHz) Channel Freq. (MHz)
36 5180 01 5955 233 7115
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2.2 Test Mode

<Co-Location>

Test Mode Modulation Data Rate
Mode 1 | WLAN 2.4GHz 802.11ax HE20 ChO01 for Ant. 1+ Bluetooth-LE Ch00 MCSO0 + 1 Mbps
Mode 2 WLAN 2.4GHz 802.1b Ch 01 for Ant. 1 + Bluetooth-LE Ch 18 1 Mbps + 1 Mbps
Mode 3 WLAN 2.4GHz 802.1b Ch 03 for Ant. 1 + Bluetooth-LE Ch 29 1 Mbps + 1 Mbps
Mode 4 WLAN 2.4GHz 802.1b Ch 08 for Ant. 1 + Bluetooth-LE Ch 01 1 Mbps + 1 Mbps

Mode 5 WLAN 2.4GHz 802.11ax HE20 Ch 11 for Ant. 1 + Bluetooth-LE Ch 39 MCSO + 1 Mbps

Mode 6 WLAN 5GHz 802.11a Ch 36 for MIMO <Ant. 0+1> + Bluetooth-LE Ch 39 | 6 Mbps + 1 Mbps

WLAN 6GHz 802.11ax HE20 Ch 233 for MIMO <Ant. 0+1> +
Mode 7 MCSO0 + 1 Mbps
Bluetooth-LE Ch 00

WLAN 2.4GHz 802.11b Ch 36 for Ant. 1 + WLAN 5GHz 802.11a Ch 01

Mode 8 1 Mbps + 6 Mbps
for Ant. O
WLAN 6GHz 802.11a Ch 01 for Ant. 0 + WLAN 5GHz 802.11a Ch 36 for
Mode 9 Ant. 1 6 Mbps + 6 Mbps
nt.

2.3 Connection Diagram of Test System

120VacikEiHz
Adapter
EUT
(USB Cable)
MNotebook
EUT
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SPORTON LAB.

2.4 Support Unit used in test configuration and system

Item |[Equipment Brand Name |[Serial number FCC ID Data Cable |Power Cord
AC I/P:
1. |Notebook Acer NXHMYTAO0050100BA PDIAX20ING |N/A Unshielded, 1.2 m
2B7600 DC O/P:
Shielded, 1.8 m

2.5 EUT Operation Test Setup

The RF test items, utility “ComplianceTool 1.0.1.22” was installed in Notebook which was programmed
in order to make the EUT get into the engineering modes to provide channel selection, power level,
data rate and the application type and for continuous transmitting signals.

Page Number : 10 of 18
. Aug. 18, 2023
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3 Test Result
3.1 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge

spurious emissions and out of band emissions measurement.

3.1.1 Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz
band that generate emissions in the 5150-5250 MHz band must meet all applicable technical
requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively

meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outside
of the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.
(2) Unwanted spurious emissions falls in restricted bands shall comply with the general field strength

limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

'I;:_ 1000000~/30P

D

HV/m, where P is the eirp (Watts)
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EIRP (dBm)

Field Strength at 3m (dBuV/m)

-27

68.3

(3) KDB789033 D02 v02r01 G)2)c)

(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are

subject to a peak emission limit of —27 dBm/MHz.

(i) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the use

of a peak detector.

3.1.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section G) Unwanted emissions measurement.

(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz

. RBW = 120 kHz
+ VBW =300 kHz

. Detector = Peak

Trace mode = max hold

(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz

RBW =1 MHz
VBW = 3 MHz
Detector = Peak

Sweep time = auto

Trace mode = max hold

(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz

RBW =1 MHz

VBW = 10 Hz, when duty cycle is no less than 98 percent.

VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum

transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.

TEL : 886-3-327-0868
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2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum
reading.

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-“.

7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from O degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic

emission level is with at least 6 dB margin against average limit line, the position is marked as “-“.

3.1.4 Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver

TEL : 886-3-327-0868 Page Number : 13 0f 18
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For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer | Receiver

For radiated test from 1GHz to 18GHz

RX Antenna

| 3m —_—
_____ EUT , !
T [ ] i
]
|
15m !
)
Metal Full Soldered Ground Plane
o0
Spectrum Analyzer / Receiver
TEL : 886-3-327-0868 Page Number 114 of 18
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For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

== ..

Spectrum Analyzer / Receiver

3.1.5 Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.1.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix A and B.

3.1.7 Duty Cycle

Please refer to Appendix C.

3.1.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix A and B.
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SPORTON LAB.

3.2 Antenna Requirements

3.2.1 Standard Applicable
The use of a permanently attached antenna or of an antenna that uses a unique coupling to the

intentional radiator shall be considered sufficient to comply with the rule.

3.2.2 Antenna Anti-Replacement Construction
An embedded-in antenna design is used.

Page Number 116 of 18
Issue Date : Aug. 18, 2023
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4 List of Measuring Equipment

. . Calibration
Instrument | Brand Name Model No. Serial No. [Characteristics Date Test Date Due Date Remark
Mar. 30, 2023~ Radiation
Hygrometer TECPEL DTM-303B TP140325 N/A Nov. 07, 2022 Nov. 06, 2023
Apr. 14, 2023 (03CH13-HY)
Rohde & Mar. 30, 2023~ Radiation
Loop Antenna HFH2-Z22 100488 9 kHz~30 MHz | Sep. 20, 2022 Sep. 19, 2023
Schwarz Apr. 14, 2023 (03CH13-HY)
HUBER + SUCOFLEX Mar. 30, 2023~ Radiation
RF Cable 803951/2 9K~30M Mar. 07, 2023 Mar. 06, 2024
SUHNER 102 Apr. 14, 2023 (03CH13-HY)
SHF-EHF Horn| SCHWARZBE Mar. 30, 2023~ Radiation
BBHA9170 00993 18GHz-40GHz | Nov. 24, 2022 Nov. 23, 2023
Antenna CK Apr. 14, 2023 (03CH13-HY)
SHF-EHF Horn| SCHWARZBE Mar. 30, 2023~ Radiation
BBHA9170 00994 18GHz-40GHz | Nov. 04, 2022 Nov. 03, 2023
Antenna CK Apr. 14, 2023 (03CH13-HY)
i Mar. 30, 2023~ Radiation
Preamplifier EMEC EM18G40G 060715 18GHz~40GHz | Dec. 07, 2022 Dec. 06, 2023
Apr. 14, 2023 (03CH13-HY)
. Mar. 30, 2023~ Radiation
Amplifier SONOMA 310N 187282 9kHz~1GHz | Dec. 14, 2022 Dec. 13, 2023
Apr. 14, 2023 (03CH13-HY)
CBL 6111D & -
. Mar. 30, 2023~ Radiation
Bilog Antenna TESEQ 00800N1DO1N| 55606 & 08 [ 30MHz~1GHz | Oct. 22, 2022 Oct. 21, 2023
.06 Apr. 14, 2023 (03CH13-HY)
SCHWARZBE Mar. 30, 2023~ Radiation
Horn Antenna BBHA 9120 D | 9120D-1241 | 1GHz~18GHz | Jul. 25, 2022 Jul. 24, 2023
CK Apr. 14, 2023 (03CH13-HY)
. AMF-7D-0010 Mar. 30, 2023~ Radiation
Preamplifier MITEQ 1590074 1GHz~18GHz | May 17, 2022 May 16, 2023
1800-30-10P Apr. 14, 2023 (03CH13-HY)
Spectrum ) Mar. 30, 2023~ Radiation
Keysight N9010A MY55370526 | 10Hz~44GHz | Mar. 23, 2023 Mar. 22, 2024
Analyzer Apr. 14, 2023 (03CH13-HY)
) o WLK4-1000-15 1.53GHz Low Mar. 30, 2023~ Radiation
Filter Wainwright SN12 ) Sep. 13, 2022 Sep. 12, 2023
30-8000-40SS Pass Filter Apr. 14, 2023 (03CH13-HY)
WHKX12-2700
. N 3GHz High Mar. 30, 2023~ Radiation
Filter Wainwright [-3000-18000-6 SN2 ) Jul. 11, 2022 Jul. 10, 2023
Pass Filter Apr. 14, 2023 (03CH13-HY)
0SS
WHKX8-5872. -
) L 6.75GHz High Mar. 30, 2023~ Radiation
Filter Wainwright |5-6750-18000- SN5 ) Mar. 09, 2023 Mar. 08, 2024
Pass Filter Apr. 14, 2023 (03CH13-HY)
40ST
HUBER + SUCOFLEX Mar. 30, 2023~ Radiation
RF Cable 0030/126E | 30MHz~18GHz | Feb. 08, 2023 Feb. 07, 2024
SUHNER 126E Apr. 14, 2023 (03CH13-HY)
HUBER + SUCOFLEX Mar. 30, 2023~ Radiation
RF Cable 804793/4 | 30MHz~18GHz | Feb. 08, 2023 Feb. 07, 2024
SUHNER 104 Apr. 14, 2023 (03CH13-HY)
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5 Measurement Uncertainty

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

6.50 dB

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.40 dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.80dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 530 dB
of 95% (U = 2Uc(y)) '
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Appendix A. Radiated Spurious Emission

Test Engineer :

Rain Lee, Jacky Hung and Mancy Chou

Temperature :

20~26°C

Relative Humidity :

40~65%

WLAN (2.4GHz) 802.11ax HE20_TX_CHO1 + Bluetooth-LE_TX_ChO00 (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table [Peak| Pol.
Ant. Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBupV) | (dB/m) |[(dB)| (dB) [(cm)|(deg) |(P/A)|(H/V)
2387.84 56.38 -17.62 74 42.37 27.45 |14.34| 27.78 | 100 | 217 P H
2389.968 45.85 -8.15 54 31.83 27.46 |14.34| 27.78 | 100 | 217 A H
802.11ax HE20
* 2412 107.78 - - 93.62 27.57 |14.36| 27.77 | 100 | 217 P H
_TX_CHO1
* 2412 97.28 - - 83.12 2757 |14.36| 27.77 | 100 | 217 A H
+
2388.064 57.54 -16.46 74 43.53 27.45 |14.34| 27.78 | 388 | 304 P \Y,
Bluetooth-LE
2389.744 46.2 -7.8 54 32.18 27.46 |14.34| 27.78 | 388 | 304 A |V
_TX_ChO00
* 2412 99.71 - - 85.55 27.57 |14.36| 27.77 | 388 | 304 P \Y,
* 2412 90.09 - - 75.93 27.57 |14.36| 27.77 | 388 | 304 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : Al of A38

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

WLAN (2.4GHz) 802.11ax HE20_TX_CHO1 + Bluetooth-LE_TX_ChO00 (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table [Peak| Pol.
Ant. Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) |[(cm) | (deg)|(P/A)|(H/V)
2387.385 57.09 -16.91 74 43.08 27.45 |14.34| 27.78 | 154 81 P H
2390 47.36 -6.64 54 33.34 27.46 |14.34| 27.78 | 154 81 A H
802.11ax HE20
* 2402 101.17 - - 87.08 2751 |14.35| 27.77 | 154 81 P H
_TX_CHO1
* 2402 99.13 - - 85.04 2751 |14.35| 27.77 | 154 81 A H
+
2389.695 56.74 -17.26 74 42.72 27.46 |14.34| 27.78 | 392 | 297 P \Y,
Bluetooth-LE
2388.435 46.6 -7.4 54 32.59 2745 |14.34| 27.78 | 392 | 297 A |V
_TX_ChO00
* 2402 100.75 - - 86.66 27.51 |14.35| 27.77 | 392 | 297 P \Y,
* 2402 98.5 - - 84.41 2751 |14.35| 27.77 | 392 | 297 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : A2 of A38

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

WLAN (2.4GHz) 802.11ax HE20_TX_CHO1 + Bluetooth-LE_TX_ChO00 ((Harmonic @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table [Peak| Pol.
Ant. Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) |[(cm) | (deg)|(P/A)|(H/V)
802.11ax HE20 4804 41.05 |-32.95 74 58.74 | 3242 | 7.23 | 57.34 - - P | H
TX_CHO1
-~ 4824 40.7 -33.3 74 58.26 325 7.25 | 57.31 - - P H
+
4804 41.02 -32.98 74 58.71 32.42 7.23 | 57.34 - - P \%
Bluetooth-LE
_TX_Ch00 4824 4059 | -33.41 74 58.15 325 | 7.25| 57.31 - - P |V
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or|

noise floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: A3 of A38



ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR2N1818-01G

2.4GHz 2400~2483.5MHz
WLAN (2.4GHz) 802.11b_TX CHO1 + Bluetooth-LE_TX_Ch18 (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos Pos |Avg.
Simultaneously (MHz) |(dBpV/m)| (dB) [(dBpV/m )| (dBupV) | (dB/m) |[(dB)| (dB) |(cm)|(deg) |(P/A)|(H/V)
2386.048 57.19 -16.81 74 43.19 27.44 |14.34| 27.78 167 216 P H
2386.048 49.14 -4.86 54 35.14 27.44 |14.34| 27.78 167 216 A H
802.11b
* 2412 107.14 - - 92.98 2757 |14.36| 27.77 167 216 P H
_TX_CHO01
* 2412 103.67 - - 89.51 27.57 |14.36| 27.77 167 216 A H
+
2382.016 55.69 -18.31 74 41.7 27.43 |14.34| 27.78 | 392 307 P \%
Bluetooth-LE
2385.936 46.77 -7.23 54 32.77 27.44 |14.34| 27.78 | 392 307 A \Y,
_TX_Ch18
* 2412 100.18 - - 86.02 2757 |14.36| 27.77 | 392 307 P \%
* 2412 96.71 - - 82.55 27.57 |14.36| 27.77 | 392 307 A \Y,
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : A4 of A38

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

WLAN (2.4GHz) 802.11b_TX_CHO1 + Bluetooth-LE_TX_Ch18 (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) |[(cm) | (deg)|(P/A)|(H/V)
2385.9 56.03 -17.97 74 42.03 27.44 |14.34| 27.78 132 80 P H
2385.9 46.88 -7.12 54 32.88 27.44 |14.34| 27.78 132 80 A H
2438 99.57 - - 85.21 27.73 |14.39| 27.76 132 80 P H
2438 98.84 - - 84.48 27.73 |14.39| 27.76 132 80 A H
802.11b
2490.97 55.03 -18.97 74 40.44 27.88 |14.45| 27.74 | 132 80 P H
_TX_CHO01
2495.45 45.07 -8.93 54 30.47 27.89 |14.45| 27.74 | 132 80 A H
+
2320.95 54.78 -19.22 74 40.99 27.3 |14.29| 27.8 376 297 P \Y,
Bluetooth-LE
2386.05 45.71 -8.29 54 31.71 27.44 |14.34| 27.78 | 376 297 A \%
_TX_Ch18
2438 99.32 - - 84.96 27.73 |14.39| 27.76 | 376 297 P \Y,
2438 98.51 - - 84.15 27.73 |14.39| 27.76 | 376 297 A \Y,
2496.22 55.55 -18.45 74 40.95 27.89 |14.45| 27.74 | 376 297 P \%
249251 45.1 -8.9 54 30.5 27.89 |14.45| 27.74 | 376 297 A \Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : A5 of A38

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

WLAN (2.4GHz) 802.11b_TX_CHO1 + Bluetooth-LE_TX_Ch18 (IM3 @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table [Peak| Pol.
Ant. Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) |[(cm) | (deg)|(P/A)|(H/V)
802.11b 2386 58.51 -15.49 74 4451 27.44 |14.34| 27.78 | 112 231 P H
TX_CHO1
- - 2386 51.4 -2.6 54 37.4 27.44 |14.34| 27.78 | 112 231 A H
+
2386 56.75 -17.25 74 42.75 27.44 |14.34| 27.78 | 400 | 307 P \Y
Bluetooth-LE
_TX_Ch1s 2386 48.56 -5.44 54 34.56 27.44 |14.34| 27.78 | 400 | 307 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : A6 of A38

FAX : 886-3-327-0855




ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR2N1818-01G

WLAN (2.4GHz) 802.11b_TX_CHO1 + Bluetooth-LE_TX_Ch18 ((Harmonic @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table [Peak| Pol.
Ant. Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) |[(cm) | (deg)|(P/A)|(H/V)
4824 50.87 -23.13 74 68.43 325 725 | 57.31 | 104 | 257 P H
4824 47.89 -6.11 54 65.45 325 725 | 57.31 | 104 | 257 A H
802.11b
4876 40.68 -33.32 74 57.98 3265 | 7.28 | 57.23 - - P H
_TX_CHo1
7314 45.15 -28.85 74 56.66 36.94 | 888 | 57.33 - - P H
+
4824 47.31 -26.69 74 64.87 325 7.25 | 57.31 | 347 101 P \Y,
Bluetooth-LE
4824 43.59 -10.41 54 61.15 325 7.25 | 57.31 | 347 101 A |V
_TX_Ch18

4876 40.9 -33.1 74 58.2 32.65 | 7.28 | 57.23 - - P \Y,
7314 44.29 -29.71 74 55.8 36.94 | 888 | 57.33 - - P \Y

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or|
noise floor only.
TEL : 886-3-327-0868 Page Number : A7 of A38

FAX : 886-3-327-0855




ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR2N1818-01G

2.4GHz 2400~2483.5MHz
WLAN (2.4GHz) 802.11b_TX CHO03 + Bluetooth-LE_TX_Ch29 (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos Pos |Avg.
Simultaneously (MHz) |(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) |[(dB)| (dB) |(cm)|(deg) |(P/A)|(H/V)
2384.032 56.68 -17.32 74 42.68 27.44 |14.34| 27.78 115 227 P H
2384.144 48.39 -5.61 54 34.39 27.44 |14.34| 27.78 115 227 A H
802.11b
* 2422 107.23 - - 93 27.63 |14.37| 27.77 115 227 P H
_TX_CHO03
* 2422 103.8 - - 89.57 27.63 |14.37| 27.77 115 227 A H
+
2375.408 55.23 -18.77 74 41.28 274 |14.33| 27.78 | 380 301 P \%
Bluetooth-LE
2383.92 45.09 -8.91 54 31.09 27.44 114.34| 27.78 | 380 301 A \Y,
_TX_Ch29
* 2422 99.89 - - 85.66 27.63 |14.37| 27.77 | 380 301 P \%
* 2422 96.66 - - 82.43 27.63 |14.37| 27.77 | 380 301 A \Y,
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : A8 of A38

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

WLAN (2.4GHz) 802.11b_TX_CHO03 + Bluetooth-LE_TX_Ch29 (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table [Peak| Pol.
Ant. Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) |[(cm) | (deg)|(P/A)|(H/V)
2350.05 55.44 -18.56 74 41.62 273 1431 27.79 | 123 78 P H
2384.1 45.62 -8.38 54 31.62 27.44 |1434| 27.78 | 123 78 A H
2460 97.44 - - 82.96 27.82 |14.41| 27.75 | 123 78 P H
2460 96.84 - - 82.36 27.82 |14.41| 27.75 | 123 78 A H
802.11b
2497.27 56.25 -17.75 74 41.65 27.89 |14.45| 27.74 | 123 78 P H
_TX_CHO03
2496.71 46.76 -7.24 54 32.16 27.89 |14.45| 27.74 | 123 78 A H
+
2384.55 54.77 -19.23 74 40.77 27.44 |14.34| 27.78 | 400 | 304 P \Y,
Bluetooth-LE
2383.95 4591 -8.09 54 31.91 27.44 |14.34| 27.78 | 400 | 304 A \Y
_TX_Ch29
2460 92.67 - - 78.19 27.82 |14.41| 27.75 | 400 | 304 P \Y,
2460 91.96 - - 77.48 27.82 |14.41| 27.75 | 400 | 304 A \Y,
2495.66 56.37 -17.63 74 41.77 27.89 |14.45| 27.74 | 400 | 304 P \Y
2498.95 46.7 -7.3 54 32.09 279 |14.45| 27.74 | 400 | 304 A \Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : A9 of A38

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

WLAN (2.4GHz) 802.11b_TX_CHO03 + Bluetooth-LE_TX_Ch29 (IM3 @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table [Peak| Pol.
Ant. Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) |[(cm) | (deg)|(P/A)|(H/V)
802.11b 2384 56.98 -17.02 74 42.98 27.44 |14.34| 27.78 | 119 229 P H
TX_CHO3
- - 2384 49.97 -4.03 54 35.97 27.44 |14.34| 27.78 | 119 229 A H
+
2384 56.27 -17.73 74 42.27 27.44 |14.34| 27.78 | 396 | 307 P \Y
Bluetooth-LE
_TX_Ch29 2384 47.6 -6.4 54 33.6 27.44 |14.34| 27.78 | 396 | 307 A |V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : A10 of A38

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

WLAN (2.4GHz) 802.11b_TX_CHO03 + Bluetooth-LE_TX_Ch29 (IM3 @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table [Peak| Pol.
Ant. Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) |[(cm) | (deg)|(P/A)|(H/V)
802.11b 2498 58.52 | -15.48 74 43.91 279 |14.45| 27.74 | 400 | 311 | P | H
TX_CHO03
- = 2498 50.2 -3.8 54 35.59 27.9 14.45| 27.74 400 311 A H
+
2498 58.93 | -15.07 74 44.32 27.9 (1445 2774 | 400 | 298 | P | V
Bluetooth-LE
_TX_Ch29 2498 49.84 -4.16 54 35.23 279 |14.45] 2774 | 400 | 298 | A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 All of A38

FAX : 886-3-327-0855




ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR2N1818-01G

WLAN (2.4GHz) 802.11b_TX_CHO03 + Bluetooth-LE_TX_Ch29 ((Harmonic @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table [Peak| Pol.
Ant. Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) |[(cm) | (deg)|(P/A)|(H/V)
4844 51.69 -22.31 74 69.12 32,58 | 7.27 | 57.28 | 100 255 P H
4844 48.64 -5.36 54 66.07 32,58 | 7.27 | 57.28 | 100 255 A H
4920 41.59 -32.41 74 58.61 32.82 | 7.32 | 57.16 - - P H
802.11b
7266 46.49 -27.51 74 57.82 37.07 | 8.86 | 57.26 - - P H
_TX_CHO03
7380 44.44 -29.56 74 56.29 36.68 8.9 | 5743 - - P H
+
4844 48.24 -25.76 74 65.67 3258 | 7.27 | 57.28 | 368 92 P \%
Bluetooth-LE
4844 43.49 -10.51 54 60.92 3258 | 7.27 | 57.28 | 368 92 A \Y,
_TX_Ch29
4920 41.08 -32.92 74 58.1 32.82 | 7.32 | 57.16 - - P \%
7266 47.08 -26.92 74 58.41 37.07 | 8.86 | 57.26 - - P \Y,
7380 45.09 -28.91 74 56.94 36.68 8.9 | 5743 - - P \Y,
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or|
noise floor only.
TEL : 886-3-327-0868 Page Number 1 Al2 of A38

FAX : 886-3-327-0855



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

2.4GHz 2400~2483.5MHz

WLAN (2.4GHz) 802.11b_TX CHO08 + Bluetooth-LE_TX_ChO01 (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos Pos |Avg.
Simultaneously (MHz) |(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) |[(dB)| (dB) |(cm)|(deg) |(P/A)|(H/V)
2358.72 54.92 -19.08 74 41.06 27.33 [14.32| 27.79 109 228 P H
2359.7 44.93 -9.07 54 31.06 27.34 [14.32| 27.79 109 228 A H
2447 105.74 - - 91.32 27.78 | 144 | 27.76 109 228 P H
2447 102.45 - - 88.03 27.78 | 14.4 | 27.76 109 228 A H
802.11b
2489.92 55.88 -18.12 74 41.3 27.88 |14.44| 27.74 109 228 P H
_TX_CHO08
2489.99 46.86 -7.14 54 32.28 27.88 |14.44| 27.74 109 228 A H
+
2387.42 54.63 -19.37 74 40.62 27.45 |14.34| 27.78 | 375 263 P \%
Bluetooth-LE
2383.92 43.73 -10.27 54 29.73 27.44 114.34| 27.78 | 375 263 A \Y,
_TX_Cho1
2447 98.92 - - 84.5 2778 | 144 | 27.76 | 375 263 P \%
2447 95.53 - - 81.11 2778 | 144 | 27.76 | 375 263 A \%
2490.2 54.96 -19.04 74 40.38 27.88 |14.44| 27.74 | 375 263 P \Y,
2489.85 44.5 -95 54 29.92 27.88 |14.44| 27.74 | 375 263 A \%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : A13 of A38

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

WLAN (2.4GHz) 802.11b_TX_CHO08 + Bluetooth-LE_TX_Ch01 (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table [Peak| Pol.
Ant. Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) |[(cm) | (deg)|(P/A)|(H/V)
2360.4 56.59 -17.41 74 42.72 27.34 |14.32| 27.79 | 307 61 P H
2359.56 47.92 -6.08 54 34.05 27.34 |14.32| 27.79 | 307 61 A H
802.11b
2404 98.26 - - 84.16 27.52 |14.35| 27.77 | 307 61 P H
_TX_CHO08
2404 97.51 - - 83.41 27.52 |1435| 27.77 | 307 61 A H
+
2362.395 56.01 -17.99 74 42.13 27.35 |14.32| 27.79 | 391 | 296 P \Y,
Bluetooth-LE
2360.82 47.98 -6.02 54 34.11 27.34 |14.32| 27.79 | 391 | 296 A |V
_TX_Cho1
2404 99.29 - - 85.19 27.52 |14.35| 27.77 | 391 | 296 P \Y,
2404 98.49 - - 84.39 2752 |14.35| 27.77 | 391 | 296 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 Al4 of A38

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

WLAN (2.4GHz) 802.11b_TX_CHO08 + Bluetooth-LE_TX_Ch01 (IM3 @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table [Peak| Pol.
Ant. Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) |[(cm) | (deg)|(P/A)|(H/V)
802.11b 2361 59.4 -14.6 74 4553 | 27.34 |14.32| 27.79 | 150 | 82 P | H
TX_CHO08
- = 2361 51.57 -2.43 54 37.7 27.34 |14.32| 27.79 150 82 A H
+
2361 58.03 -15.97 74 44.16 27.34 |14.32| 27.79 400 296 P \%
Bluetooth-LE
_TX_ChO1 2361 49.57 -4.43 54 35.7 2734 [14.32| 2779 | 400 | 296 | A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 Al5 of A38

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

WLAN (2.4GHz) 802.11b_TX_CHO08 + Bluetooth-LE_TX_Ch01 (IM3 @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table [Peak| Pol.
Ant. Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) |[(cm) | (deg)|(P/A)|(H/V)
802.11b 2490 57.11 -16.89 74 42.53 27.88 |14.44| 27.74 | 100 | 230 P H
TX_CHO8
- - 2490 48.3 -5.7 54 33.72 27.88 |14.44| 27.74 | 100 | 230 A H
+
2490 56.74 -17.26 74 42.16 27.88 |14.44| 27.74 | 400 | 312 P \Y
Bluetooth-LE
_TX_Cho1 2490 46.83 -7.17 54 32.25 27.88 |14.44| 27.74 | 400 | 312 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 Al6 of A38

FAX : 886-3-327-0855




ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR2N1818-01G

WLAN (2.4GHz) 802.11b_TX_CHO08 + Bluetooth-LE_TX_Ch01 ((Harmonic @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table [Peak| Pol.
Ant. Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) |[(cm) | (deg)|(P/A)|(H/V)
4808 40.29 -33.71 74 57.96 3243 | 7.72 | 57.34 - - P H
4894 50.66 -23.34 74 67.87 3269 | 7.77 | 57.2 102 | 258 P H
802.11b
4894 48.48 -5.52 54 65.69 3269 | 7.77 | 57.2 102 | 258 A H
_TX_CHO08
7341 46.61 -27.39 74 58.25 36.84 | 945 | 57.37 - - P H
+
4808 40.19 -33.81 74 57.86 3243 | 7.72 | 57.34 - - P \Y,
Bluetooth-LE
4894 47.89 -26.11 74 65.1 3269 | 7.77 | 57.2 356 102 P \Y
_TX_Cho1

4894 43.47 -10.53 54 60.68 3269 | 7.77 | 57.2 356 102 A |V
7341 44.55 -29.45 74 56.19 36.84 | 945 | 57.37 - - P \Y

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or|
noise floor only.
TEL : 886-3-327-0868 Page Number 1 Al7 of A38

FAX : 886-3-327-0855




ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR2N1818-01G

2.4GHz 2400~2483.5MHz
WLAN (2.4GHz) 802.11ax HE20 TX CH11 + Bluetooth-LE_TX_ Ch39 (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos Pos |Avg.
Simultaneously (MHz) |(dBpV/m)| (dB) [(dBpV/m )| (dBupV) | (dB/m) |(dB)| (dB) |(cm)|(deg) |(P/A)|(H/V)
* 2462 107.79 - - 93.3 27.82 |14.42| 27.75 109 225 P H
* 2462 97.29 - - 82.8 27.82 |14.42| 27.75 109 225 A H
802.11ax HE20
2483.76 58.58 -15.42 74 44.02 27.87 |14.44| 27.75 109 225 P H
_TX_CH11
2483.76 46.82 -7.18 54 32.26 27.87 |14.44| 27.75 109 225 A H
+
* 2462 98.81 - - 84.32 27.82 |14.42| 27.75 | 327 261 P \%
Bluetooth-LE
* 2462 89.32 - - 74.83 27.82 |14.42| 27.75 | 327 261 A \Y,
_TX_Ch39
2487.36 55.62 -18.38 74 41.05 27.87 |14.44| 27.74 | 327 261 P \%
2499.72 44.72 -9.28 54 30.11 279 |14.45| 27.74 | 327 261 A \Y,
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : A18 of A38

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

WLAN (2.4GHz) 802.11ax HE20_TX_CH11 + Bluetooth-LE_TX_Ch39 (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table [Peak| Pol.
Ant. Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) |[(cm) | (deg)|(P/A)|(H/V)
2480 97.99 - - 83.45 27.86 |14.43| 27.75 | 100 94 P H
2480 97.26 - - 82.72 27.86 |14.43| 27.75 | 100 94 A H
802.11ax HE20
2483.88 57.1 -16.9 74 42.54 27.87 |14.44| 27.75 | 100 94 P H
_TX_CH11
2497 45.94 -8.06 54 31.34 27.89 |14.45| 27.74 | 100 94 A H
+
2480 98.52 - - 83.98 27.86 |14.43| 27.75 | 360 | 301 P \Y,
Bluetooth-LE
2480 97.77 - - 83.23 27.86 |14.43| 27.75 | 360 | 301 A |V
_TX_Ch39
2483.52 58.73 -15.27 74 44.17 27.87 |14.44| 27.75 | 360 | 301 P \Y,
2497.52 45.95 -8.05 54 31.34 279 |1445| 27.74 | 360 | 301 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A19 of A38
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

WLAN (2.4GHz) 802.11ax HE20_TX_CH11 + Bluetooth-LE_TX_Ch39 (IM3 @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table [Peak| Pol.
Ant. Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) |[(cm) | (deg)|(P/A)|(H/V)
802.11ax HE20 2498 56.91 | -17.09 74 42.3 279 |14.45| 27.74 | 400 | 312 | P | H
TX_CH11
- = 2498 48.04 -5.96 54 33.43 27.9 14.45| 27.74 400 312 A H
+
2498 57.28 -16.72 74 42.67 27.9 14.45| 27.74 350 299 P \%
Bluetooth-LE
_TX_Ch39 2498 47.82 -6.18 54 33.21 27.9 1445 2774 | 350 | 299 | A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A20 of A38
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

WLAN (2.4GHz) 802.11ax HE20_TX_CH11 + Bluetooth-LE_TX_Ch39 ((Harmonic @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table [Peak| Pol.
Ant. Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) |[(cm) | (deg)|(P/A)|(H/V)
4924 42.33 -31.67 74 59.33 3284 | 7.32 | 57.16 - - P H
4960 42.14 -31.86 74 58.84 33.06 7.34 57.1 - - P H
802.11ax HE20
7386 44.56 -29.44 74 56.44 36.66 8.9 57.44 - - P H
_TX_CH11
7440 44.87 -29.13 74 56.95 36.52 8.92 | 57.52 - - P H
+
4924 41.86 -32.14 74 58.86 32.84 7.32 | 57.16 - - P \%
Bluetooth-LE
4960 41.28 -32.72 74 57.98 33.06 7.34 57.1 - - P \%
_TX_Ch39

7386 45.04 -28.96 74 56.92 36.66 8.9 57.44 - - P \%
7440 44.15 -29.85 74 56.23 36.52 8.92 | 57.52 - - P \%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or|

noise floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

5GHz 5150~5250MHz + 2.4GHz 2400~2483.5MHz

WLAN (5GHz) 802.11a _TX_CH36 + Bluetooth-LE_TX_ Ch39 (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos Pos |Avg.
Simultaneously (MHz) |(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) |[(dB)| (dB) |(cm)|(deg) |(P/A)|(H/V)
5140.66 59.51 -14.49 74 47.15 33.2 6.6 27.44 100 235 P H
5148.98 49.58 -4.42 54 37.2 33.2 6.62 | 27.44 100 235 A H
802.11a
* 5180 112.34 - - 99.91 33.2 6.67 | 27.44 100 235 P H
_TX_CH36
* 5180 105.18 - - 92.75 33.2 6.67 | 27.44 100 235 A H
+
5128.18 57.42 -16.58 74 45.08 33.2 6.58 | 27.44 103 102 P \%
Bluetooth-LE
5147.94 48.6 -5.4 54 36.22 33.2 6.62 | 27.44 103 102 A \Y,
_TX_Ch39
* 5180 111.19 - - 98.76 33.2 6.67 | 27.44 103 102 P \%
* 5180 104.31 - - 91.88 33.2 6.67 | 27.44 103 102 A \Y,
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : A22 of A38

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

WLAN (5GHz) 802.11a _TX_CH36 + Bluetooth-LE_TX_Ch39 (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table [Peak| Pol.
Ant. Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) |[(cm) | (deg)|(P/A)|(H/V)
2480 99.67 - - 85.13 27.86 |14.43| 27.75 | 116 323 P H
2480 98.93 - - 84.39 27.86 |14.43| 27.75 | 116 323 A H
802.11a
2492.64 54.97 -19.03 74 40.37 27.89 |14.45| 27.74 | 116 323 P H
_TX_CH36
2489.6 45.02 -8.98 54 30.44 27.88 |14.44| 27.74 | 116 323 A H
+
2480 98.67 - - 84.13 27.86 |14.43| 27.75 | 179 19 P \Y,
Bluetooth-LE
2480 97.87 - - 83.33 27.86 |14.43| 27.75 | 179 19 A |V
_TX_Ch39
2489.96 55.46 -18.54 74 40.88 27.88 |14.44| 27.74 | 179 19 P \Y,
2486.16 44.99 -9.01 54 30.42 27.87 |14.44| 27.74 | 179 19 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A23 of A38
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

WLAN (5GHz) 802.11a _TX_CH36 + Bluetooth-LE_TX_Ch39 (Harmonic @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) |[(cm) | (deg)|(P/A)|(H/V)
4960 55.64 -18.36 74 43.25 33.06 | 6.79 | 27.46 | 350 168 P H
4960 45.63 -8.37 54 33.24 33.06 | 6.79 | 27.46 | 350 168 A H
7440 4451 -29.49 74 56.26 36.52 | 9.25 | 57.52 - - P H
802.11a
10360 48.48 -19.72 68.2 55.28 39.06 |10.71| 56.57 - - P H
_TX_CH36
15540 43.7 -30.3 74 49.42 38.24 |12.57| 56.53 - - P H
+
4960 54.35 -19.65 74 41.96 33.06 | 6.79 | 27.46 | 400 | 290 P \Y
Bluetooth-LE
4960 46.17 -7.83 54 33.78 33.06 | 6.79 | 27.46 | 400 | 290 A |V
_TX_Ch39

7440 43.99 -30.01 74 55.74 36.52 | 9.25 | 57.52 - - P \Y
10360 46.97 -21.23 68.2 53.77 39.06 |10.71| 56.57 - - P \Y,
15540 43.82 -30.18 74 49.54 38.24 |12.57| 56.53 - - P \Y,

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark

The emission position marked as

noise floor only.

means no suspected emission found with sufficient margin against limit line o

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

6GHz 6875~7125MHz + 2.4GHz 2400~2483.5MHz
WLAN (6GHz) 802.11ax HE20_ TX_CH233 + Bluetooth-LE_TX_ ChO00 (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos Pos |Avg.
Simultaneously (MHz) |(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) |[(dB)| (dB) |(cm)|(deg) |(P/A)|(H/V)
* 7115 102.96 - - 86.53 36.53 | 8.09 | 28.19 100 139 P H
* 7115 93.94 - - 77.51 36.53 | 8.09 | 28.19 100 139 A H
802.11ax HE20
7125.02 75.56 -12.64 88.2 59.09 36.55 | 8.11 | 28.19 100 139 P H
_TX_CH233
7125.02 65.96 -2.24 68.2 49.49 36.55 | 8.11 | 28.19 100 139 A H
+
* 7115 99.76 - - 83.33 36.53 | 8.09 | 28.19 | 400 201 P \%
Bluetooth-LE
* 7115 92.28 - - 75.85 36.53 | 8.09 | 28.19 | 400 201 A \Y,
_TX_ChO0O
7125.02 73.81 -14.39 88.2 57.34 36.55 | 8.11 | 28.19 | 400 201 P \%
7125.02 63.35 -4.85 68.2 46.88 36.55 | 8.11 | 28.19 | 400 201 A \Y,
1. No other spurious found.
Remark 2. All results are PASS against Peak and Average limit line.
3. Ch233 band edge are by use C63.10 12.7.4.4.3 Integration method to verify.
TEL : 886-3-327-0868 Page Number 1 A25 of A38
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

WLAN (6GHz) 802.11ax HE20_TX_CH233 + Bluetooth-LE_TX_ChO00 (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table [Peak| Pol.
Ant. Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) |[(cm) | (deg)|(P/A)|(H/V)
2388.015 54.96 -19.04 74 40.95 2745 |14.34| 27.78 | 108 | 318 P H
2382.03 44.4 -9.6 54 30.41 27.43 |14.34| 27.78 | 108 | 318 A H
802.11ax HE20
* 2402 98.84 - - 84.75 2751 |14.35| 27.77 | 108 | 318 P H
_TX_CH233
* 2402 98.17 - - 84.08 2751 |14.35| 27.77 | 108 | 318 A H
+
2321.655 55.26 -18.74 74 41.47 27.3 |14.29| 27.8 157 10 P \Y,
Bluetooth-LE
2386.545 44.44 -9.56 54 30.43 27.45 |14.34| 27.78 | 157 10 A |V
_TX_ChO00
* 2402 100.11 - - 86.02 2751 |14.35| 27.77 | 157 10 P \Y,
* 2402 99.42 - - 85.33 2751 |1435| 27.77 | 157 10 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A26 of A38
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

WLAN (6GHz) 802.11ax HE20_TX_CH233 + Bluetooth-LE_TX_ChO00 (Harmonic @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table [Peak| Pol.
Ant. Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) [(cm) | (deg)|(P/A)|(H/V)
4804 52.17 -21.83 74 40.99 3242 | 6.24 | 27.48 | 100 139 P H
4804 43.67 -10.33 54 32.49 3242 | 6.24 | 27.48 | 100 139 A H
802.11ax HE20
14230 46.41 -41.79 88.2 50.55 40.67 |12.39| 57.2 - - P H
_TX_CH233
21345 37.17 -36.83 74 57.45 37.79 |-3.27| 54.8 - - P H
+
4804 52.48 -21.52 74 41.3 3242 | 6.24 | 27.48 | 400 | 201 P \Y,
Bluetooth-LE
4804 43,51 -10.49 54 32.33 3242 | 6.24 | 27.48 | 400 | 201 A |V
_TX_ChO00

14230 45.85 -42.35 88.2 49.99 40.67 |12.39| 57.2 - - P \Y,
21345 36.17 -37.83 74 56.45 37.79 |-3.27| 54.8 - - P \Y

1. No other spurious found.

Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A27 of A38
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

5GHz 5150~5250MHz + 2.4GHz 2400~2483.5MHz
WLAN (5GHz) 802.11a_TX_CH36 + WLAN (2.4GHz) 802.11b_TX_CH11 (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos Pos |Avg.
Simultaneously (MHz) |(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) |[(dB)| (dB) |(cm)|(deg) |(P/A)|(H/V)
5133.9 57.25 -16.75 74 44.43 33.2 7.06 | 27.44 100 245 P H
5150 48.03 -5.97 54 35.18 33.2 7.09 | 27.44 100 245 A H
802.11a
* 5180 110.74 42.54 - - 33.2 7.14 | 27.44 100 245 P H
_TX_CH36
* 5180 103.59 49.59 - - 33.2 7.14 | 27.44 100 245 A H
+
5139.1 56.01 -17.99 74 43.18 33.2 7.07 | 27.44 | 362 269 P \%
802.11b
5149.5 46.38 -7.62 54 33.53 33.2 7.09 | 27.44 | 362 269 A \Y,
_TX_CH1
* 5180 106.21 38.01 - - 33.2 7.14 | 27.44 | 362 269 P \%
* 5180 99.32 45.32 - - 33.2 7.14 | 27.44 | 362 269 A \Y,
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A28 of A38

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

WLAN (5GHz) 802.11a_TX_CH36 + WLAN (2.4GHz) 802.11b_TX_CH11 (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table [Peak| Pol.
Ant. Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) |[(cm) | (deg)|(P/A)|(H/V)
2388.288 56.03 -17.97 74 42.02 2745 |14.34| 27.78 | 143 | 214 P H
2385.6 46.85 -7.15 54 32.85 27.44 |14.34| 27.78 | 143 | 214 A H
802.11a
2412 108.02 - - 93.86 2757 |14.36| 27.77 | 143 | 214 P H
_TX_CH36
2412 104.77 - - 90.61 2757 |14.36| 27.77 | 143 | 214 A H
+
2355.136 55.63 -18.37 74 41.79 27.32 |14.31| 27.79 | 302 | 249 P \Y,
802.11b
2386.832 44.48 -9.52 54 30.47 2745 |14.34| 27.78 | 302 | 249 A |V
_TX_CH1
2412 99.26 - - 85.1 27.57 |14.36| 27.77 | 302 | 249 P \Y,
2412 96.04 - - 81.88 27.57 |14.36| 27.77 | 302 | 249 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A29 of A38
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

WLAN (5GHz) 802.11a_TX_CH36 + WLAN (2.4GHz) 802.11b_TX_CH11 (Harmonic @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table [Peak| Pol.
Ant. Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) |[(cm) | (deg)|(P/A)|(H/V)
4824 53.87 -20.13 74 42.12 325 6.73 | 27.48 | 100 | 245 P H
4824 47.6 -6.4 54 35.85 325 6.73 | 27.48 | 100 | 245 A H
802.11a
10360 47.14 -21.06 68.2 53.94 39.06 |10.71| 56.57 - - P H
_TX_CH36
15540 43.56 -30.44 74 49.28 38.24 |12.57| 56.53 - - P H
+
4824 53.78 -20.22 74 42.03 325 6.73 | 27.48 | 376 34 P \Y,
802.11b
4824 45.49 -8.51 54 33.74 325 6.73 | 27.48 | 376 34 A |V
_TX_CH1
10360 46.34 -21.86 68.2 53.14 39.06 |10.71| 56.57 - - P \Y,
15540 44.31 -29.69 74 50.03 38.24 |12.57| 56.53 - - P \Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or

noise floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR2N1818-01G

6GHz 5925~6425MHz + 5GHz 5150~5250MHz
WLAN (6GHz) 802.11a TX_CHO01 + WLAN (5GHz) 802.11a_TX_CH36 (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos Pos |Avg.
Simultaneously (MHz) |(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) |[(dB)| (dB) |(cm)|(deg) |(P/A)|(H/V)
5909.56 55.74 -32.46 88.2 41.79 34.5 6.96 | 27.51 101 296 P H
5922.72 45.64 -22.56 68.2 31.69 34.5 6.96 | 27.51 101 296 A H
802.11a
* 5955 104.63 - - 90.7 34.48 | 6.97 | 27.52 101 296 P H
_TX_CHO01
* 5955 96.49 - - 82.56 34.48 | 6.97 | 27.52 101 296 A H
+
5826.26 55.2 -33 88.2 41.5 3425 | 6.93 | 27.48 | 300 95 P \%
802.11a
5924.96 45.64 -22.56 68.2 31.69 345 6.96 | 27.51 | 300 95 A \Y,
_TX_CH36
* 5955 104.33 - - 90.4 34.48 | 6.97 | 27.52 | 300 95 P \%
* 5955 96.58 - - 82.65 34.48 | 6.97 | 27.52 | 300 95 A \Y,
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

WLAN (6GHz) 802.11a_TX_CHO1 + WLAN (5GHz) 802.11a_TX_CH36 (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table [Peak| Pol.
Ant. Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) |(dB)| (dB) |[(cm) | (deg)|(P/A)|(H/V)
5149.5 57.63 -16.37 74 45.25 33.2 6.62 | 27.44 | 109 143 P H
5149.24 48.87 -5.13 54 36.49 33.2 6.62 | 27.44 | 109 143 A H
802.11a
* 5180 109.48 - - 97.05 33.2 6.67 | 27.44 | 109 143 P H
_TX_CHo1
* 5180 102.11 - - 89.68 33.2 6.67 | 27.44 | 109 143 A H
+
5139.62 55.13 -18.87 74 42.77 33.2 6.6 | 2744 | 362 | 272 P \Y,
802.11a
5150.02 46.55 -7.45 54 46.55 -7.45 54 4655 | -745| 54 A |V
_TX_CH36
* 5180 106.33 - - 93.9 33.2 6.67 | 27.44 | 362 | 272 P \Y,
* 5180 99.1 - - 86.67 33.2 6.67 | 27.44 | 362 | 272 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A32 of A38
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

WLAN (6GHz) 802.11a_TX_CHO01 + WLAN (5GHz) 802.11a_TX_CH36 (IM3 @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table [Peak| Pol.
Ant. Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) |[(cm) | (deg)|(P/A)|(H/V)
802.11a
_TX_CHO1 4405 51.22 -16.98 68.2 42.05 30.62 | 6.03 | 27.48 | 100 136 P H
+
802.11a 4405 5048 |-17.72| 682 | 4131 | 3062 | 6.03 | 27.48 | 400 | 84 | P | V
_TX_CH36
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A33 of A38
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FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

WLAN (6GHz) 802.11a_TX_CHO01 + WLAN (5GHz) 802.11a_TX_CH36 (IM3 @ 3m)

Note| Frequency Margin Limit Read |Antenna| Path |Preamp| Ant | Table [Peak| Pol.
Ant. Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dB) |[(dBpV/m)| (dBuV) | (dB/m) |(dB) (cm) | (deg) |(P/A)|(HIV)

802.11a
_TX_CHo1 6730 -7.62 68.2 46.31 34.8 7.4 100 | 278 P H
+
802.11a 6730 94 | 682 | 4453 | 348 | 74 400 | 92 | P |V
_TX_CH36
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A34 of A38
FAX : 886-3-327-0855
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WLAN (6GHz) 802.11a_TX_CHO01 + WLAN (5GHz) 802.11a_TX_CH36 (Harmonic @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table [Peak| Pol.
Ant. Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) |[(cm) | (deg)|(P/A)|(H/V)
10360 54.43 -13.77 68.2 61.23 39.06 |10.71| 56.57 | 100 | 286 P H
11910 43.91 -30.09 74 50.34 38.63 |11.01| 56.07 - - P H
15540 45.06 -28.94 74 50.78 38.24 |12.57| 56.53 - - P H
802.11a 17865 50.53 | -23.47 74 52.18 | 41.15 [14.24| 57.04 | 300 | 357 | P | H
_TX_CHO1 17865 40.03 -13.97 54 41.68 41.15 |14.24| 57.04 300 357 A H
+ 10360 55.44 -12.76 68.2 62.24 39.06 |10.71| 56.57 | 396 13 P Y
802.11a 11910 44.75 -29.25 74 51.18 38.63 |11.01| 56.07 - - P \%
_TX_CH36 15540 49.09 | -24.91 74 54.81 | 3824 [1257| 5653 | 100 | 33 | P | V
15540 38.27 -15.73 54 43.99 38.24 |12.57| 56.53 | 100 33 A |V
17865 49.52 -24.48 74 51.17 41.15 |14.24| 57.04 250 234 P \%
17865 40.08 -13.92 54 41.73 41.15 |14.24| 57.04 250 234 A \%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or
noise floor only.
TEL : 886-3-327-0868 Page Number 1 A35 of A38
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FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

6GHz 5925~6425MHz + 2.4GHz 2400~2483.5MHz

Emission below 1GHz

WLAN (6GHz) 802.11ax HE20_TX_CH233 + Bluetooth-LE_TX_ChO00 (LF)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table [Peak| Pol.
Ant. Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBuV) |(dB/m) |(dB)| (dB) |(cm) | (deg) (P/A)|(H/V)
30 25.24 -14.76 40 31.85 2456 | 0.99 | 32.16 - - P H
136.7 34.15 -9.35 43.5 47.17 17.66 1.42 321 - - P H
240.49 29.73 -16.27 46 42.69 17.4 1.7 | 32.06 - - P H
551.86 29.99 -16.01 46 34.38 2534 | 237 | 321 - - P H
802.11ax HE20
718.7 34.27 -11.73 46 36.59 27.11 2.64 | 32.07 - - P H
_TX_CH233
894.27 33.62 -12.38 46 33.17 29.01 | 2.85 | 3141 - - P H
+
32.91 30.77 -9.23 40 38.71 23.24 0.99 | 32.17 - - P \%
Bluetooth-LE
136.7 27.73 -15.77 43.5 40.75 17.66 1.42 32.1 - - P \%
_TX_ChO00

239.52 27.56 -18.44 46 40.65 17.28 1.69 | 32.06 - - P \%
551.86 27.63 -18.37 46 32.02 25.34 2.37 321 - - P \%
671.17 33.36 -12.64 46 36.47 26.38 | 255 | 32.04 - - P \Y
915.61 31.47 -14.53 46 30.49 29.36 2.87 | 31.25 - - P \%

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB

margin against limit or emission is noise floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin limit line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-0868 Page Number 1 A37 of A38
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

A calculation example for radiated spurious emission is shown as below:

Note | Frequency Level [Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
Simultaneously (MHz) (dBuV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) [(cm)|(deg)|(P/A)|(H/V)
802.11b 2390 55.45 |-1855| 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CH 01
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuVv/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBpV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-0868 Page Number 1 A38 of A38
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Appendix B. Radiated Spurious Emission Plots

Temperature : 20~26°C

Test Engineer : Rain Lee, Jacky Hung and Mancy Chou
Relative Humidity : 40~65%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-0868 Page Number : B1 of B70
FAX : 886-3-327-0855



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No

.- FR2N1818-01G

WLAN (2.4GHz) 802.11ax HE20_TX_ CHO1 + Bluetooth-LE_TX_ ChO00 (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

ANT

Mode 1:Ant 1 11ax HE20 ChO1 + Ant 0 BLE(1M) Ch00

) (@Buvim) Date: 2023.04.02
) @BuVim) Date: 2023.04-02
1300
1200 1300
10g 1200
1000) g 1100
%04 1000
s 900
700)
600 . 0 PERK 74
700| \
500)
400 o0 L ——————
sttt
300 bl
200) 409
100) 300
0 2320, . Zi60. 60, 00, 22 209
Frequency (MH2) 100
site 03CH13-HY
Condition:PEAK_BE. 74 3m HORN_ 91200, 1326 HORIZONTAL w0 . wen wo o zen pe mo a0
RBW:1000.000KHz VBW:3000000KHz SWT:Auto requency (i)
Site +03CHI3-HY
Condition +PEAK_74 3m HORN_9120D_1326 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvim) Date: 2023.04.02
1 @BuVim) Date: 2023.04.02
1300
1200 1300
00 1200
1009 — 1109
4 1000)
sl 900
700)
500
600
700
500) )
w00 609 VG 54
300 500) /—’—J e ———
200) 409
100) 300
0 2320, . Zi60. 60, 00, 22 209
Froquency (MH2) 100
03CH13-HY
Condition AV6_BE_54 3m HORN_91200_1326 HORTZONTAL 000 00 S0 IO AR, ao0. 00 2500 2700, 30
RBW:1000.000KHz VBW:0.300KHzZ SWT:Auto requency (i)
Site +03CHI3-HY
Condition + AV6_54 3m HORN_9120D_1326 HORTZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

ANT

Mode 1:Ant 1 11ax HE20 ChO01 + Ant 0 BLE(1M) Ch00

Simultaneously

Vertical

Fundamental

Peak

) g8y

)

Date: 2023.04.02

1300
1200
ol
1009

Site
Condition

30 2320, 240,

03CHI3-HY

PEAK_BE_74 3m HORN_9120D_1326 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2360,
Froquency (MHz)

2400,

Date: 2023.04-02

1
900|

oot 1 ! 1 1 1 PEAK 74
700|

B0y i

JUI

50,0 bt ettt p———

400|

300|

200|

100]

000

Site
Condition

1300, 1500, 1700, 1900 2100 2300. 2500 2700. 3000
Frequency (MHz)
03CHI3-HY
PEAK_74 3m HORN_9120D_1326 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

1 (g8

)

Date: 2023.04.02

1300
1200
o
1000

310 2320,

site
Condition

2340,

£ 03CHI3-HY

2360, 2360,
Frequency (MH2)

+ AV6_BE_54 3m HORN_9120D_1326 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Date: 2023.04-02

000

Site
Condition

1300, 1500, 1700, 1900 2100 2300. 2500 2700. 3000
Frequency (MHz)
03CHI3-HY
AV6_54 3m HORN_9120D_1326 VERTICAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

WLAN (2.4GHz) 802.11ax HE20_TX_CHO1 + Bluetooth-LE_TX_ChO00 (Band Edge @ 3m)

ANT Mode 1:Ant 1 11ax HE20 Ch01 + Ant 0 BLE(1M) Ch0O0
Simultaneously Horizontal Fundamental
o aBuvim) Date: 2023.04.02
o Date: 2023.04.02
1200 1300
1100 1200
1000 1100)
%09 [l 1000
a0 a0
700 - ~
- 700
ad \
400 0 TN sowwe e L S
209 50,0t A il
209 400
100 300
ST FTo 760 Fry 00, 715 29
Froquency (M) 100)
site 03CHI3-HY
Condition PEAK_BE_74 3m HORN_9120D_1326 HORIZONTAL 000 TR0 AS00 AT, vy L 0 aren 3000
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto reauency (WHz)
site 03CHI3-HY
Condition PEAK_74 3m HORN_91200_1326 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
o aBuvim) Date: 2023.04.02
100 Date: 2023.04.02
1200 1300
1100 1209
1000 1100)
504 a0
704
J .
00
700
500 —
400 60 G 54
ol sad e ——
200 00—
100 300
ST Fro 60, Fy 00, 715 29
Froquency (M) 100
+03CHIB-HY
Condition AV6_BE_54 3m HORN_9120D_1326 HORIZONTAL 000 TI00AS00 AT, vy L 20T 3000
RBW:1000.000KHz VBW:1.000KHz SWT:Auto reauency (WHz)
site 03CHI3-HY
Condition AV6_54 3m HORN_9120D_1326 HORIZONTAL
RBW:1000.000KHz VBW:1000KHz SWT:Auto
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

ANT

Mode 1:Ant 1 11ax HE20 ChO01 + Ant 0 BLE(1M) Ch00

Simultaneously

Vertical

Fundamental

1 (@Bu

Avg.

Date: 20230402
120 Date: 2023.04.02
1200| 1300|
00 1200]
1009 - 100
1
9 1000|
80 a00]
70| h
a o/ g I — I LS
709
50|
60,
400 ]
500 beametet ekttt e A A
00| .
200) 400
10,0/ 300
510 B0 7340, 23560 0. 7400 715 209
Frequency (WHa) 109
site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1326 VERTICAL 000 O T ey gy B 3000
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto eaueney
site 03CHI3-HY
Condition PEAK_74 3m HORN_9120D_1326 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (6Buvim) Date: 20230402
0] Date: 2023.04.02
1200| 1300|
1100 1200]
1000 1109
b = 1000| 1
80 200)
700|
809
50
709
504 B
400 c00 VG 54
300| 50 —
200) 0=
10,0 300
310 20, 2340, 23560 260, 2400, Z 209
Frequency (WHz) 100]
site $03CHI3-HY
Condition AV6_BE_54 3m HORN_9120D_1326 VERTICAL 000 T ey B 3000
+ RBW:1000.000KHz VBW:L000KHzZ SWT:Auto eavency
site 03CHI3-HY
Condition AV6_54 3m HORN_9120D_1326 VERTICAL

RBW:1000.000KHz VBW:1.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WLAN (2.4GHz) 802.11ax HE20_TX_CHO1 + Bluetooth-LE_TX_ChO00 (Harmonic @ 3m)

ANT Mode 1:Ant 1 11ax HE20 ChO1 + Ant 0 BLE(1M) Ch00

el (@Buvim) Date: 2023-04.05
Date: 2023.04.05
1300
1200 1300
o) 1200)
1009 00|
0 1000
800 PEAK 74 900
700 w00
PERK 74
609 G 54 700) =
500 N |
TSR sl
400 - . AVG 54
500 AN e
300 PP T T
2. 400
100 300]
200]
000 G000, 000, 7000012000 000, 6000 10000
Frequency (Ha) 100
site 03CHI3-HY
Condition PEAK_74 3m HORN_9120D_1326 HORTZONTAL 000 6000 8000, 10000, 12000. 14000 16000 18000
Frequency (MHz)
Site 03CHI3-HY

Condition PEAK_74 3m HORN_9120D_1326 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : B6 of B70
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FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

ANT

Mode 1:Ant 1 11ax HE20 ChO1 + Ant 0 BLE(1M) Ch00

Simultaneously

Horizontal

Vertical

17.7G
~18G
Avg

- [— . [—"
o o
o o
o o
o wod
g g
o o
g g
00 AVG 54 00 AVG 54
=g g
g as L
s s
s =g
o s
S A T TS T TR TS T TR RS S S IS0 TS R T TS T T T T T TS TR T T
fev froev
Site :03CHI3-HY site :03CHI3-HY
Condition : AV6_54 3m HORN_9120D_1326 HORIZONTAL Condition : AV6_54 3m HORN_9120D_1326 VERTICAL
14.47G
~14.5G
Avg.
. — . —
o o
o o
o o
o wod
s g
o o
by o
600 AVG| 54 600y VG54
=g =g
o o N D
s s
s g
] s
o T T R O TS ST T R R T o T R O TS IS T I S
Py vy
e v sie R
Condition : AV6_54 3m HORN_9120D_1326 HORIZONTAL Condition : AV6_54 3m HORN_9120D_1326 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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2.4GHz 2400~2483.5MHz

WLAN (2.4GHz) 802.11b_TX CHO1 + Bluetooth-LE_TX_Ch18 (Band Edge @ 3m)

ANT Mode 2: Ant 1 11b ChO01 + Ant 0 BLE(1M) Ch18
Simultaneously Horizontal Fundamental
o) 1200
= N - ‘
w09 / \ oy
70,0} /r' 309
600 o gy - I I I I PEAK 74
“
-
O OO OO AU s
o
310 2320. 2340, 2360. 2380, 2400, 222 200
Site :03CH13-HY
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto Froquency (Wiz}
Site 03CHI3-HY
Condition PEAK_74 3m HORN_9120D_1326 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
100) 1200
/\
y
X e
.
: RBW:1000.000KHz VBW:0.300KHZz SWT:Auto Froguoncy (M2
Site 03CHI3-HY
Condition AV6_54 3m HORN_9120D_1326 HORIZONTAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ANT Mode 2: Ant 1 11b Ch01 + Ant 0 BLE(1M) Ch18
Simultaneously Vertical Fundamental
90.0f 7 100.0f i
g
0.0 1 3 L Il Il Il 1 1 PEAK 74
500 N 70|
» L
o O SRS S IR S
g
310 2320. 2340, 2360. 238¢ 2400. 222 200)
Site. 03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1326 VERTICAL 000 1001500 A0 A vy 20 2o 3000
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto requency (M)
Site 03CHI3-HY
Condition PEAK_74 3m HORN_9120D_1326 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
LN
a0 //\ AN
g ,
wd
Condition : AV6_BE_54 3m HORN_9120D_1326 VERTICAL 000 1300. 1500. 1700. ;gno 2..:50' b 2500. 2700 3000
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto requency (2}
Site 03CHI3-HY
Condition AV6_54 3m HORN_9120D_1326 VERTICAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto
Avg.

TEL : 886-3-327-0868 Page Number : B9 of B70
FAX : 886-3-327-0855
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FCC CO-LOCATION RADIO TEST REPORT

Report No.

: FR2N1818-01G

WLAN (2.4GHz) 802.11b_TX_CHO1 + Bluetooth-LE_TX_Ch18 (Band Edge @ 3m)

ANT

Mode 2: Ant 1 11b ChO1 + Ant 0 BLE(1M) Ch18 - L

Simultaneously

Horizontal

Fundamental

Avg.

RBW:1000.000KHz VBW:1.000KHz SWT:Auto

el (@Buvim) Date: 2023.04.03
Date: 2023.04.03
1300
1200 1300
0| 1200)
1000 04|
04 ’\\ 10|
a0 a00]
704
00 809 PERK 74
S [ W—— 700] J
50
9 o T i Mo St e
(ISR
304) s00)
200) 400
100 300]
2510 740, 260 20, 2800, 220 2040, 2460 200
Frequency (Ha) 100]
Site 03CHI3-HY
Condition PEAK_BE_74 3m HORN_9120D_1326 HORIZONTAL 000 19001500 ATO0 A0, ‘1"":2 2300 2500. 2700 3000
RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto eavency
site 03CHI3-HY
Condition PEAK_74 3m HORN_9120D_1326 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
el (@Buvim) Date: 2023.04.03
Date: 2023.04.03
1300
1200 1300
10| 1200)
1000 04|
9 4 1000
80| // 00|
700
800|
600
S S S 700|
504 r—— ——
o B OO PRV S 60| AVG 54
o 509 7 B
| N N I
200) 400]
104) 300]
"z 7540, Z60. 250, 2800, 220 240 2460 200
Frequency (MHa) 100]
+03CHI3-HY
RBW:1000.000KHzZ VBW:1000KHZ SWT:Auto eavency
site 03CHI3-HY
Condition AV6_54 3m HORN_9120b_1326 HORTZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ANT Mode 2: Ant 1 11b ChO1 + Ant 0 BLE(1M) Ch18- R

Simultaneously Horizontal Fundamental

@BV Date: 2023.04.03

o

P — IR A A e AT NS .ttt A b
Site 03CHI3-HY
Condition PEAK_BE_74 3m HORN_9120D_1326 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left Blank

A a8u

=
. ‘
Condition AV6_BE_54 3m HORN_9120D_1326 HORIZONTAL

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Avg. Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

ANT

Mode 2: Ant 1 11b Ch01 + Ant 0 BLE(1M) Ch18 - L

Simultaneously

Vertical

Fundamental

1 (@Bu

Avg.

Date: 20230403
120 Date: 2023.04.03
1200| 1300|
00 1200]
1000| 100
09 / 1000
80 / 909
70| F a0
01 — - PEAK 74
- 709
500
60,
400 Wmo i
500 e
00| .
200) 400
10,0/ 300
310 7340, 3560 7360 7400 20, 70, 7460 209
Frequency (WHa) 109
site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1326 VERTICAL 000 O T ey gy B 3000
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto eaueney
site 03CHI3-HY
Condition PEAK_74 3m HORN_9120D_1326 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (6Buvim) Date: 20230403
0] Date: 2023.0403
1200 1300|
1100 1200]
1000 1109
s00| 1009 1
80 200)
700|
/ 809
50
J 709
500 —
40 c00 AVG_54
300| 50
200) 00—
10,0 300
200
310 0. 260, 7300 2400, 220, . 240
Frequency (Wz) 109
site $03CHI3-HY
Condition AV6_BE_54 3m HORN_9120D_1326 VERTICAL 000 R - 3000
+ RBW:1000.000KHz VBW:L000KHzZ SWT:Auto eavency
site 03CHI3-HY
Condition AV6_54 3m HORN_9120D_1326 VERTICAL

RBW:1000.000KHz VBW:1.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : B12 of B70



seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR2N1818-01G

ANT Mode 2: Ant 1 11b Ch01 + Ant 0 BLE(1M) Ch18 - R

Simultaneously Vertical Fundamental

@BV Date: 2023.04.03

1300
1200
o)
1000

-
\

809 PEAK_BE 74|
700)

)l

W

O O R e S I

504
400
s00f
200
100

430 2240, 2450, 2460, 2470, 280, 2490, 250
Frequency (MH2)
Site 03CHI3-HY
Condition PEAK_BE_74 3m HORN_9120D_1326 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left Blank

A a8u Date: 2023-04.03

600) AVG_BE 54
500 o

100]

430 240, 2450, 2460, 2470, 2850, 250, 250
Frequency (MHz)

site 03CHI3-HY

Condition AV6_BE_54 3m HORN_9120D>_1326 VERTICAL

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Avg. Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : B13 of B70



ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No.

: FR2N1818-01G

WLAN (2.4GHz) 802.11b_TX_CHO1 + Bluetooth-LE_TX_Ch18 (IM3 @ 3m)

ANT

Mode 2: Ant 1 11b Ch01 + Ant 0 BLE(1M) Ch18

Simultaneously

Horizontal

Vertical

Avg.

RBW:1000.000KHz VBW:1.000KHz SWT:Auto

el (@Buvim) Date: 2023.04.03
Date: 2023.04.03
1300
1200 1300
o) 1200)
1000 100
0 1000
e { DEAK 74 90|
700 !
s04) 809 PERK 74
P e
P AU PUPUR PR ISR 700
60|
o RS ——_ e e o
NS PPN SOV NP P
304 s00]
200 400
100 300]
000 00, 500 700 1900 Zi00 2300 2500 2700, 000 200
Frequency (MHa) 100
site 03CHI3-HY
Condition PEAK_74 3m HORN_9120D_1326 HORIZONTAL 000 TR0 1500 ATO0 A0, mi" 2300 2500. 2700 3000
RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto eavency
Site +03CHI3-HY
Condition +PEAK_74 3m HORN_9120D_1326 VERTICAL
Pe ak RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto
el (@Buvim) Date: 2023.04.03
Date: 2023.04.03
1300
1200 1300
0| 1200)
1000 10|
sl 1000
e 900
704
800|
1 st
50.0| )| C— | 3
S B B S e——
apgm—— 609 VG 54
300) 509 SR RS s — e
200) 4=
104) 300]
000 00 500 700 1900 700 Z300. 2500 2700 000 200
Frequency (MHa) 100
Site +03CHI3-HY
Condition AV6,_54 3m HORN_91200,_1326 HORIZONTAL %0 e T om0 me w6, 000
RBW:1000.000KHz VBW:1000KHZ SWT:Auto eaveney
site +03CHI3-HY
Condition AV6_54 3m HORN_9120>_1326 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: B14 of B70




ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

WLAN (2.4GHz) 802.11b_TX CHO1 + Bluetooth-LE_TX_Ch18 (Harmonic @ 3m)

ANT

Mode 2: Ant 1 11b Ch01 + Ant 0 BLE(1M) Ch18

Simultaneously

Horizontal

Vertical

Peak

Avg.

Date: 2023.04.05

PERK 74

G 54

E S ST e N
hrcumiee

5000, 5000 10000, 12000,
Frequency (MH2)
03CHI3-HY

PEAK_74 3m HORN_9120D_1326 HORTZONTAL

8000

Date: 20230405

1300)
1200)
1100
1000)
90|
a0
700
600
500
400
300)
200
100)

[ peAKTa

Site

Condition

8000, 10000 12000, 14000, 6000, 18000
Ha)

PEAK_74 3m HORN_9120D_1326 VERTICAL

Frequency (M}

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: B15 of B70



ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No.

: FR2N1818-01G

ANT

Mode 2: Ant 1 11b Ch01 + Ant 0 BLE(1M) Ch18

Simultaneously

Horizontal

Vertical

14.47G
~14.5G

Avg.

1 (dBuVim)

Date: 2023.04.05

VG54

4470 14473, 14475, 14477, 14479, 14451, 14483, 14485, 14457, 14459, 14401, 14403, 14495, 14457, 14

Frequency (MHz)
:03CHI3-HY
+ AV6_54 3m HORTZONTAL

1 (dBuVim)

Date: 2023.04.05

1300
1200
ol
1009

VG54

site

Condition

4470 14473, 14475, 14477, 14479, 14451, 14483, 14485, 14457, 14480, 14401, 14403, 14495, 14457, 14

Frequency (MHz)
+03CHI3-HY.
+AV6_54 3m VERTICAL

17.7G
~18G
Avg

1 (@BuVim)

Date: 2023.04.05

VG54

7700 17730, 17750, 17770, 17790, 17810, 178
o

requency (MHz)
£ 03CHI3-HY
+ AV6_54 3m HORIZONTAL

30, 17850, 17670, 17690. 17910, 17930, 17950, 17970, _ 16000

1 (g8

)

Date: 2023.04.05

1309
1209
o)
1000

VG54

7700 17730, 17750, 1770, 17790, 17810, 17630 17850, 17870, 17890, 17910, 17930, 17950, 17970, 15
Frequency (MHz)

site

Condition

$03CHI3-HY.
+AV6_54 3m VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: B16 of B70



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

2.4GHz 2400~2483.5MHz

WLAN (2.4GHz) 802.11b_TX CHO03 + Bluetooth-LE_TX_Ch29 (Band Edge @ 3m)

ANT

Mode 3: Ant 1 11b Ch03 + Ant 0 BLE(1M) Ch29

Simultaneously

Horizontal

Fundamental

Avg.

J (@Buvim) Date: 2023.04.03
Date: 2023.04.03
1309
1200 1300
0 1200)
1000 /’ oo 3
09 1000
/ -
. PEAK 74
500 K
_— n 700|
500
oo 60|
- w0 it
200) 400
100) 300
310 2520 7540 23560, D 2400, 222 200
Freauency (MHz) 100]
site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1326 HORTZONTAL 000 O ey gy e 3000
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto eauency
Site 03CHI3-HY
Condition PEAK_74 3m HORN_9120D_1326 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvim) Date: 2023.04.03
Date: 2023.04.03
1309
1209 1300
1100 1200)
1009 00| X
09 1000
800 200)
700
s00]
500
T 700|
500 —
400 oo T AVG 54
300 500]
S S SO S
200 400}
100 300]
310 2520 7540 250, 0 2400, 22 200
Freauency (MHz) 100]
site :03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1326 HORTZONTAL 000 e 3000
+ RBW1000.000KHz VBW:0.300KHz SWT:Auto eavency
Site 03CHI3-HY
Condition AV6_54 3m HORN_9120D_1326 HORTZONTAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : B17 of B70



seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR2N1818-01G

ANT Mode 3: Ant 1 11b Ch03 + Ant 0 BLE(1M) Ch29

Simultaneously Vertical Fundamental

) @Buvim) Date: 2023.04.03
1304 Date: 2023.04.03
1200) 1300|
109 1200]
1000 100
900) . 1009
800) a00]
. / e 7a
00 rraned 709
o 600 i
200 500t At st
200) 409
10,0 300
310 2320 7340, 3560, 7360, 240 2 209
Frequency (WHz) 109
site 03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1326 VERTICAL 000 ey gy B 3000
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
site 03CHI3-HY
Condition PEAK_74 3m HORN_9120D_1326 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
) @Buvim) Date: 2023.04.03
130 Date: 2023.0403
1200 1300|
o 1200|
1000 109
900)

X 1 i
400 AVG_54
300 —==
200
100
10 2520, 7540 250, 7560, 200 222
Frequency (WHz)
site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1326 VERTICAL 000 R 000
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto requeney
site 03CHI3-HY
Condition AV6_54 3m HORN_9120D_1326 VERTICAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg.

TEL : 886-3-327-0868 Page Number : B18 of B70
FAX : 886-3-327-0855



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No.

: FR2N1818-01G

WLAN (2.4GHz) 802.11b_TX_CHO03 + Bluetooth-LE_TX_Ch29 (Band Edge @ 3m)

ANT

Mode 3: Ant 1 11b Ch03 + Ant 0 BLE(1M) Ch29 - L

Simultaneously

Horizontal

Fundamental

Avg.

RBW:1000.000KHz VBW:1.000KHz SWT:Auto

el (@Buvim) Date: 2023.04.07
Date: 2023.04.07
1300
1200 1300
0| 1200)
1000 04|
0 77 \ 1000 1
09 \ 900
704
604 / 09 PERK 74
700]
50
409 09 B e e
fosticmes bt
304) 500}
200) 400
100 300]
2510 740, 260 20, 2800, 220 2040, 2460 200
Frequency (Ha) 100]
Site 03CHI3-HY
Condition PEAK_BE_74 3m HORN_9120D_1326 HORIZONTAL 000 19001500 ATO0 A0, ‘1"":2 2300. 2500 2700, 3000
RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto eavency
site 03CHI3-HY
Condition PEAK_74 3m HORN_9120D_1326 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
el (@Buvim) Date: 2023.04.07
Date: 2023.04.07
1300
1200 1300
10| 1200)
1000 04|
0 | 1000
o0 \ a00]
700
f
600
.
1
N ——— e S —
400 609 AVG 54
300) 500] MJ L—
200) 400]
104) 300]
"z 7540, Z60. z50. 2800, 220 240 2460 200
Frequency (MHa) 100]
+03CHI3-HY
RBW:1000.000KHzZ VBW:1000KHZ SWT:Auto eavency
site 03CHI3-HY
Condition AV6_54 3m HORN_9120b_1326 HORTZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: B19 of B70




seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR2N1818-01G

ANT Mode 3: Ant 1 11b Ch03 + Ant 0 BLE(1M) Ch29- R
Simultaneously Horizontal Fundamental
—
N
= 1
T T T
E—
Site 03CHI3-HY
Condition PEAK_BE_74 3m HORN_9120D_1326 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Left Blank
—
s04| ’\
5000\ '\ |
T I e
E—
Condition AV6_BE_54 3m HORN_9120D_1326 HORIZONTAL
oW VL WAt
Avg. Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: B20 of B70




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

ANT Mode 3: Ant 1 11b Ch03 + Ant 0 BLE(1M) Ch29 - L
1 (6Buvim) Date: 20230407
120 Date: 2023.04.07
1200| 1300|
00 1200]
1000| 100
900 /\ 1000|
. 1
80
909
\
e e e S 700|
400 oeo) A pr—— m e e
00| S0gpender
200) 400
100| 309
310 7340, 3560 7360 7400 20, 70, 7460 209
Frequency (WHa) 109
site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1326 VERTICAL 000 1001500 A0 A vy 220 3000
+ RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto reauency (e)
site 03CHI3-HY
Condition PEAK_74 3m HORN_9120D_1326 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (6Buvim) Date: 20230407
0] Date: 2023.04.07
1200 1300|
1100 1200]
1000 1109
s00| \ 1009
80 200) !
700 \
} 80|
50
709
500
40 00T T AVG_54
300| o -
200) 00—
10,0 300
310 0. 260, 2300 2400, 220, . 240 209
Frequency (WHa) 100]
site $03CHI3-HY
Condition AV6, BE. 54 3m HORN_9120D,_1326 VERTICAL 500 TS0 w0 fen - F0 e o6 200 3000
+ RBW:1000.000KHz VBW:L000KHzZ SWT:Auto reauency (ie)
site 03CHI3-HY
Condition AV6_54 3m HORN_9120D_1326 VERTICAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : B21 of B70



seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR2N1818-01G

ANT Mode 3: Ant 1 11b Ch03 + Ant 0 BLE(1M) Ch29 - R

Simultaneously Vertical Fundamental

) @BV

Date: 2023-04.07
1300

1200

0|

1000

90|

809 PEAK_BE 74|
700)

S «
500]

400

300

200]

100]

430 2240, 2450, 2460, 2470, 280, 2490, 250
Frequency (MH2)

Site 03CHI3-HY
Condition PEAK_BE_74 3m HORN_9120D_1326 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left Blank

A a8u

oate: 20230407
1300
1200
o)
1004
s0q|
a0l !
700 \
sogfy { VG e
500\ 7 |
404
304
20
100
TR T 7% 70 70, 780, 750 2500
Freauency ()
site 03CHI3-HY
Condition AV6_BE_54 3m HORN_9120D,_1326 VERTICAL

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Avg. Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : B22 of B70



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

WLAN (2.4GHz) 802.11b_TX_CHO03 + Bluetooth-LE_TX_Ch29 (IM3 @ 3m)

ANT

Mode 3: Ant 1 11b Ch03 + Ant 0 BLE(1M) Ch29

Simultaneously

Horizontal

Vertical

Avg.

el (@Buvim) Date: 2023.04.03
Date: 2023.04.03
1300
1200 1300
o) 1200)
1000 100
0 1000
| o
700 w00
PERK 74
60 g e =
s00 bttty A A 70| l
9 oy SN D R RS e e e
304 509/
200 400
100 300]
000 00, 500 700 1900 Zi00 2300 2500 2700, 000 200
Frequency (MHa) 100
site 03CHI3-HY
Condition PEAK_74 3m HORN_9120D_1326 HORIZONTAL 000 TR0 1500 ATO0 A0, mi" 2300 2500. 2700 3000
RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto eavency
Site +03CHI3-HY
Condition +PEAK_74 3m HORN_9120D_1326 VERTICAL
RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto
el (@Buvim) Date: 2023.04.03
Date: 2023.04.03
1300
1200 1300
0| 1200)
1000 10|
sl 1000
e 900
704
800|
60
G 54
700
500 — | — -
P 609 VG 54
304 500] o DT
O O S B
200) 400
104) 300]
000 00 500 700 1900 700 Z300. 2500 2700 000 200
Frequency (MHa) 100
Site +03CHI3-HY
Condition AV6,_54 3m HORN_91200,_1326 HORIZONTAL %0 e T o m me 6, 000
RBW:1000.000KHz VBW:1000KHZ SWT:Auto eaveney
site +03CHI3-HY
Condition

AV6_54 3m HORN_9120D_1326 VERTICAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : B23 of B70



ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

WLAN (2.4GHz) 802.11b_TX_CHO3 + Bluetooth-LE_TX_Ch29 (IM3 @ 3m)

1 6By Date: 2023.04.03
150 Date: 2023.04.03
1200) 1300|
1100 1200]
1000) 1109
509 ﬂ | 1009
sogl PEAK T3] 900
70|
60| i , #00) PEAK 74
50,0ttt et 700) I
09 gl b s
bt
00| 509
20| oy
10,/ 300
0 00 500 106 1900 706 2300 2800 2700, 3000 209
Freauency (WHa) 109
site 03CHI3-HY
Condition PEAK_74 3m HORN_9120D_1326 HORIZONTAL 000 ey gy B 3000
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto requeney
site 03CHI3-HY
Condition PEAK_74 3m HORN_9120D_1326 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (080 Date: 2023.04.03
0] Date: 2023.04.03
1200) 1300|
oo 1200
1000) 1100
0 1000|
a0 200)
700
809
60| W o
EX e
i S O R N 609 1 1 AVG_54
300] 509 =
200] ag—
10, 300
200
00 00 500 106 1900 7100 2300 2500 2700, 000
Frequency (W) 109
site 03CHI3-HY
Condition AV6_54 3m HORN_9120D_1326 HORTZONTAL 000 R - 3000
RBW:1000.000KHz VBW:1000KHz SWT:Auto reauency
site 03CHI3-HY
Condition AV6_54 3m HORN_9120D_1326 VERTICAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : B24 of B70



seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR2N1818-01G

WLAN (2.4GHz) 802.11b_TX CHO03 + Bluetooth-LE_TX_Ch29 (Harmonic @ 3m)

ANT Mode 3: Ant 1 11b Ch03 + Ant 0 BLE(1M) Ch29

Simultaneously Horizontal Vertical
(@B Date:2023.04.05

150 Date: 2023.04.05
1200) 1300|
1100 1200]
1000) 1109
9 1000|
sogl PEAK T3] 900
70|
500 N o
00k I [ I VG 54
300 509 1 S e —— |
204 i 400
100 309

700 5000 000 oo Taon w000 16000 18000 200

Frequency (MHz) 109
site 03CHI3-HY
Condition PEAK_74 3m HORN_9120D_1326 HORIZONTAL 000 000 8o Frequncy auz 14000, 16000, 18000
’ site 03CHI3-HY
Condition PEAK_74 3m HORN_9120D_1326 VERTICAL
Peak '

Avg.

TEL : 886-3-327-0868

Page Number : B25 of B70
FAX : 886-3-327-0855



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No.

: FR2N1818-01G

ANT

Mode 3: Ant 1 11b Ch03 + Ant 0 BLE(1IM) Ch29

Simultaneously

Horizontal

Vertical

17.7G
~18G

Avg

site
Condition

requency (MHz)
$03CHI3-HY.
+ AV6_54 3m HORN_9120D_1326 HORTZONTAL

7700 17730, 17750, 1770, 17790, 17810, 17630 17850, 17870, 17890, 17910, 17930, 17950, 17970, 15
Frequency (MHz)

site
Condition

- [— . [—"
o o
o o
o o
o wod
g g
o o
g g
00 AVG 54 00 AVG 54
=g g
g ag
s s
s =g
o s
S A T TS T TR TS T TR RS S S IS0 TS R T TS T T T T T TS TR T T
fev froev
Site 2 03CH13-HY Site 2 03CH13-HY
Condition : AV6_54 3m HORN_9120D_1326 HORIZONTAL Condition : AV6_54 3m HORN_9120D_1326 VERTICAL
14.47G
~14.5G
Avg.
. — . —
o o
o o
o o
o wod
s g
o o
by o
600 AVG| 54 600y VG54
=g =g
g o L N N O B o A
s s
s g
] s
R A T T T 0

$03CHI3-HY.
+ AV6_54 3m HORN_9120D_1326 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number :

B26 of B70



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

2.4GHz 2400~2483.5MHz

WLAN (2.4GHz) 802.11b_TX CHO08 + Bluetooth-LE_TX_ChO01 (Band Edge @ 3m)

ANT

Mode 4: Ant 1 11b Ch08 + Ant 0 BLE(1M) ChO1 - L

Simultaneously

Horizontal

Fundamental

Avg.

1 (dBuvim) Date: 2023.04.02
1304 Date: 2023.04.02
1200 1300
0 1200
1009 00| 4
04 l 100.0)
800 a00]
700 a0
s00) J L 8 PEAK 74
- X
500 =
400
300
200
109
3102320, 4. 2560, 230, 240, 2. 2440, 2450
Frequency (MHz)
site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1326 HORTZONTAL 000 O ey gy e 3000
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto eauency
Site 03CHI3-HY
Condition PEAK_74 3m HORN_9120D_1326 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvim) Date: 2023.0.02
130 Date: 2023.04.02
1209 1300
o 1200)
1009 00|
1
09 1000
800 200)
700
s00]
500
N 700|
500 f gy,
409 609 AVG 54
300 500]
200 400
100 300]
200]
102520, 7540 260, 250 2400, 220, 2440, 2450
Frequency (MHz) 100]
site :03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1326 HORTZONTAL 000 R 3000
+ RBW1000.000KHz VBW:0.300KHz SWT:Auto eavency
Site 03CHI3-HY
Condition AV6_54 3m HORN_9120D_1326 HORTZONTAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : B27 of B70



seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR2N1818-01G

ANT Mode 4: Ant 1 11b Ch08 + Ant 0 BLE(1M) Ch01 - R

Simultaneously Horizontal Fundamental

J v oate: 20230402
1300
1200
100
1004
a0l
800 PEAK_BE 74
700 / Y
oY N
byt P e
500
a0
30
20
100
w7 7% 70 7o 780 7450 750
Fraauency )
Site 03CHI3-HY
Condition PEAK_BE_74 3m HORN_9120D_1326 HORTZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left Blank

A a8u Date: 2023-04.02

s00)
AVG_BE_54]
s00] ,/\/ AWaN

100]

2460, 2470, 2850, 2450, 250
Frequency (MHz)

site 03CHI3-HY

Condition AV6_BE_54 3m HORN_9120>_1326 HORTZONTAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No.

: FR2N1818-01G

ANT

Mode 4: Ant 1 11b Ch08 + Ant 0 BLE(1M) ChO1- L

Simultaneously

Vertical

Fundamental

Avg.

1 (dBuVim) Date: 2023.04.02
Date: 2023.04.02
1309
1200 1300
ol 1200)
1009 00|
900 // 1000) 4
800 a00]
/
e 700|
500
a0 09 —— e e |
Lnimascb st et
300 500/
200 0
10,0 300
102520, 7540 2560, 230, 240, 240 7440, 2450 200
Frequency (MHz) 100]
site 03CHI3-HY
Condition :PEAK_BE_74 3m HORN_9120D_1326 VERTICAL 000 ey gy B 3000
RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto eauency
Site 03CHI3-HY
Condition PEAK_74 3m HORN_9120D_1326 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvim) Date: 2023.0.02
Date: 2023.04.02
1300
1200 1300
1100 1200)
1000 00|
900 1009 y
80 200)
700
/
60
700|
500 7 ] A
409 s09] AVG 54
300 500 =
1 Y R B S
200) 400]
10,0 300
200]
102520, 7540 250, 250, 2400, 2420, 2440, 2450
Freauency (MHz) 10|
site $ 03CHIB-HY
Condition + AV6_BE_54 3m HORN_9120D_1326 VERTICAL 000 R 3000
+ RBW1000.000KHz VBW:0.300KHz SWT:Auto requency
Site 03CHI3-HY
Condition AV6_54 3m HORN_9120D_1326 VERTICAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: B29 of B70



seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR2N1818-01G

ANT Mode 4: Ant 1 11b Ch08 + Ant 0 BLE(1M) Ch01 - R

Simultaneously Vertical Fundamental

) @BV

s 0730402
1300
1200
o
1000
90.0| T
w0y / PEAKBE 7E
700 v
o/
— [ ——
509
s
300
200
100
T CENE T ST =
Hecuency ey
Site 03CHI3-HY
Condition PEAK_BE_74 3m HORN_9120D_1326 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left Blank

A a8u

[—
wnd
e
g
wnd
900 VN
/ .
nd \
w0q / \ GBS
so O
“
d
xd
wd
T . IEmn wmm e§
ey iy
sie oacHI3HY
Condition /AVG6_BE_54 3m HORN_9120D_1326 VERTICAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR2N1818-01G

WLAN (2.4GHz) 802.11b_TX_CHO08 + Bluetooth-LE_TX_Ch01 (Band Edge @ 3m)

ANT Mode 4: Ant 1 11b Ch08 + Ant 0 BLE(1M) ChO1

Simultaneously Horizontal

Fundamental

A (@Buvim) Date: 2023.04.02

1309 Date: 2023-04-02
1200 1300

00|

900
700 w00 n
00l b . PEAK 74|
- i 700
500]
o) 600 -

WWWW%WWWN
00| 500
200) 409
100] 300
0 Z20, a0 7300, 700, za00. s 209
Freauency (WHz) 100
site $03CHI3-HY
Condition + PEAK_BE_74 3m HORN_9120D_1326 HORIZONTAL 000 1300 U0 AT00Ae6, 21002300 2500. 2700 3000
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto requency (WHz)
site $03CHI3-HY
Condition +PEAK_74 3m HORN_9120D_1326 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 2023.04.02
Date: 2023.04.02
1300]
1200 1300)
1109 1200)
1000) 1109
soof 1000)
o 900
70|
800
50
700
500 T
00 609 VG 54,
300 500 o
N B
R IS
200) 409
100] 300
0z, 540 7360, 7300, Za00. s 209
Frequency (WHe) 100
site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1326 HORIZONTAL 00 1900100, AT00 A6, 2100 2300 2500. 2700 3000
 RBW-1000.000KHz VBW:L000KHz SWT:Auto requency (WHz)
site $03CHI3-HY
Condition + AV6_54 3m HORN_9120D_1326 HORIZONTAL

+ RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR2N1818-01G

ANT Mode 4: Ant 1 11b Ch08 + Ant 0 BLE(1M) Ch01
Simultaneously Vertical Fundamental
J B vt 2023.04.02
- Date: 20230402
1200 1300
wod| 1200
100.0) 110.0|
- 1
w00 I %00 ”
7
60.0| 1 809 PEAK 74
700
ad l
S| im——
[ -
300 500
200 400
100 300
310 2320, 2340, 2360. 2380. 2400. 2415 200
Froauency e 10
site -03cHz MY
Condition +PEAK_BE_74 3m HORN_9120D_1326 VERTICAL . 1300. 1500 1700 1900. 2100 2300.  2500.  2700. 3000
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto Froguoncy (Witz)
Site. :03CH13-HY
Condition : PEAK_74 3m HORN_9120D_1326 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
— ot 20230402
- Date: 20230402
1200 1300
wod) 1200
100.0) 110.0|
200 100.0)
B0 90.0|
7
500
o
" - J 700
40.0{ 60.0 AVG_54]
300 500
200 400
100 300
2310 2320, 2340, 2360. 2380. 2400. 2415 200
Froauency i) 100
site <03cH1z 1Y
Condition : AV6_BE_54 3m HORN_9120D_1326 VERTICAL 000 1300. 1500 1700.  1900. 00. 2300 2500.  2700. 3000
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto Freauency (MHz)
Site. :03CH13-HY
Condition : AV6_54 3m HORN_9120D_1326 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

WLAN (2.4GHz) 802.11b_TX_CHO8 + Bluetooth-LE_TX_ChO01 (IM3 @ 3m)

ANT

Mode 4: Ant 1 11b Ch08 + Ant 0 BLE(1M) ChO1

Simultaneously

Horizontal

Vertical

Avg.

1 @Buvim) Date: 2023.04.02
Date: 2023.04-02
1300
1200 1300
100 1200
1009 100)
<04 1000)
800 PEAK 7 90,
700
509 ! e | 09 PEAK 74
S0 Gttt st A 700
o) 600) + S
y S UOTT VSO ORI PRSI Pl i
304 509
200 400
100 300
000 TS0 1500 700 900 200 2300, 200, 2700, 000 200
Froquency (WHz) 100
site +03CHI3HY
Condition :PEAK_74 3m HORN_9120D_1326 HORIZONTAL 000 A0 feo e e 3O 20 200 2100 5000
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto requency (i)
Site $03CHI3-HY
Condition +PEAK_74 3m HORN_9120D_1326 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A @Buvim) Date: 2023.04.02
Date: 2023.04-02
1300
1200 1300
o) 1200
1009 100)
04 1000
809 90,
700
800)
9 4 AV 54 700
50 = —
Ap g 600 AV 54
1
304) 500 e
O S A N
200 40g)
100 300
000 TS0 1500 700 900 200 2300, 2500, 2700, 000 200
Froquency (WHz) 100
+03CHI3-HY
Condition + AV6_54 3m HORN_9120D_1326 HORIZONTAL 000 TI00. 1500 A0 A0, e 200 2s00. 2700, 3000
+ RBW:1000.000KHZ VBW:1000KHZ SWT:Auto requency (i)
Site $03CHI3-HY
Condition : AV6_54 3m HORN_9120D_1326 VERTICAL

: RBW:1000.000KHz VBW:1.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

WLAN (2.4GHz) 802.11b_TX_CHO8 + Bluetooth-LE_TX_ChO01 (IM3 @ 3m)

ANT

Mode 4: Ant 1 11b Ch08 + Ant 0 BLE(1M) Ch01

Simultaneously

Horizontal

Vertical

) (@BuVim)

Avg.

Date: 2023.04.02
Date: 2023.04-02
1300
1200 1300
100 1200
1009 100)
<04 1000)
700 T
] 0 T
o e 100
O T —
o0 09 ol et
fowrodsmc it
304 509
200 400
100 300
200)
000 TS0 500 700 900 200 2300 2 2700 000
Froquency (WHz) 100
site +03CHI3HY
Condition :PEAK_74 3m HORN_9120D_1326 HORIZONTAL 000 A0 feo e e 3O 20 200 2100 5000
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto requency (i)
Site $03CHI3-HY
Condition +PEAK_74 3m HORN_9120D_1326 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A @Buvim) Date: 2023.04.02
Date: 2023.04-02
1300
1200 1300
o) 1200
1009) ﬂ 1100
04 1000
809 90,
700
800)
509
WG 54
2 700
it
A g 600 AV 54
300) 500) f’_ﬁ_,l,JU 1 —
200 4og—
100 300
000 TS0 1500 700 900 200 2300 2500, 2700, 000 200
Froquency (WHz) 100
ite +03CHI3-HY
Condition + AV6_54 3m HORN_9120D_1326 HORIZONTAL 000 TR0 1500 A0 A0, e 200 2s00. 2700, 3000
+ RBW:1000.000KHZ VBW:1000KHZ SWT:Auto requency (i)
Site $03CHI3-HY
Condition : AV6_54 3m HORN_9120D_1326 VERTICAL

: RBW:1000.000KHz VBW:1.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR2N1818-01G

WLAN (2.4GHz) 802.11b_TX CHO08 + Bluetooth-LE_TX_ChO01 (Harmonic @ 3m)

ANT Mode 4: Ant 1 11b Ch08 + Ant 0 BLE(1M) Ch01

Date: 2023.04.05
1 @BuVim) Date: 2023.04.05
1300
1200 1300
100 1200
1009 100)
<04 1000
o 90,
700 a0
. PERK 74
o A6 54 700 -
50 + — e
USSP S SR
P 600) AVG 54
304 500 -
200 A0
100 300
0 000, 000 000, 2000 4000 16000 18000 209
roquency (WHz) 100
site +03CHI3HY
Condition +PEAK_74 3m HORN_9120D_1326 HORTZONTAL ] 6000 e r::q“'::"-my 2 14000, . 18000
Site $03CHI3-HY

Condition :PEAK_74 3m HORN_9120D_1326 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No.

: FR2N1818-01G

ANT

Mode 4: Ant 1 11b Ch08 + Ant 0 BLE(1M) Ch01

Simultaneously

Horizontal

Vertical

17.7G
~18G

Avg

00 AVG 54 oo VG54
o g
TS RS T TS R R T T T T T o TS RS T TS R R T T T T T o
Frequency (MHz) Frequency (MHz)
Site 03CHI3-HY Site. 03CHI3-HY
Condition AV6_54 3m HORN_9120D_1326 HORIZONTAL Condition /AV6_54 3m HORN_9120D_1326 VERTICAL
14.47G
~14.5G
Avg.
09 AVG 54| 00 VG54
o p
oo I O A oot I N N O Y O R
s s
Site 03CHI3-HY Site. 03CHI3-HY
Condition AV6_54 3m HORN_9120D_1326 HORIZONTAL Condition

AV6_54 3m HORN_9120D_1326 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number :

B36 of B70



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

2.4GHz 2400~2483.5MHz

WLAN (2.4GHz) 802.11ax HE20 TX CH11 + Bluetooth-LE_TX Ch39 (Band Edge @ 3m)

ANT

Mode 5: Ant 1 11ax HE20 Ch11 + Ant 0 BLE(1M) Ch39

) (@Buvim) Date: 2023.04.03
) @BuVim) Date: 2023.04-03
1300
1200 1300
10g 1200
[T
100 109
%04 1000
800) 7 PEAK BE 74 900
700)
600 i 09 PERK 74
Y O S SO S P S 700
500)
609
Y 5 g
(O BRRUSPURTr SO
300 50
200) 409
100) 300
150 2453 2465.2467 24002471 4T3 2475 2477 2470, 24T 2463, 2405 2487 24002401 2403 2452497, 2500 209
Frequency (M2 100
site 03CH13-HY
Condition PEAK_BE_74 3m HORN_9120D_1326 HORIZONTAL . 1300 1500. 4700 :9"'7 Zu:z“- 2300. . B
RBW:1000.000KHz VBW:3000000KHz SWT:Auto requency (i)
Site +03CHI3-HY
Condition +PEAK_74 3m HORN_9120D_1326 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) a3 Date: 2023.04.03
1 @BuVim) Date: 2023.04.03
1300
1200 1300
00 1200
L e 109
2049 j 100.0)
sl 1y | 900
700) \C
500
o0 et AvG B 54 700
500) T —
00 609 VG 54
309 500) S R B == e
200) 00—
100) 300
50 2453 2465.2467 2400, 2471 4T3 2475 2477 2470, 24T 24632405 2487 2400, 2401 2403 2452497, 2500 209
Froquency (Mi2) 100
03CH13-HY
Condition AV6_BE_54 3m HORN_91200_1326 HORTZONTAL 000 00 S0 IO AR, ao0. 00 2500 2700, 30
RBW:1000.000KHz VBW:0.300KHzZ SWT:Auto requency (i)
Site +03CHI3-HY
Condition + AV6_54 3m HORN_9120D_1326 HORTZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR2N1818-01G

ANT Mode 5: Ant 1 11ax HE20 Ch11 + Ant 0 BLE(1M) Ch39
) (@Buvim) Date: 2023.04.03
1sod Date: 2023.04-03
1200) 1300)
09 1200
1004)
S - 1109
900 s
\, 1000
800) o PEAK BE 74| 900
700)
- Wi 800) R
700 !
s00)
00 609 i
|ttt s
300) 509
200) 409
100) 300
a6 D 24612403 24052487 2400 2401 2493 24552497, 2500 209
Frequency (Mi2) 100
site 03CHI3-HY
Condition < PEAK_BE. 74 3m HORN_ 91200, 1326 VERTICAL o0 T we g pm me 70 9w
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto requency (i)
Site +03CHI3-HY
Condition + PEAK_74 3m HORN_9120D_1326 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
)y Dote: 2023.04.03
1sod Date: 2023.04-03
1200) 1300)
100 1200
100 1109
o4 1000)
o "ﬁ 500
700)
809
o) AvG B 54 700
500) N y
00 609 VG54,
300 500 ——
200) 400 =
100) 300
U460 24632455, 24612403 2405 2467 2400 2401 2493 2452497, 2500 209
Froquency (Mi2) 100
site 03CH13-HY
Condition AV6_BE_54 3m HORN_9120D_1326 VERTICAL 000 TR0 1500 A0 A0, e 200 2s00. 2700, 3000
RBW1000.000KHz VBW:0.300KHzZ SWT:Auto requency (i)
Site +03CHI3-HY
Condition + AV6_54 3m HORN_9120D_1326 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

WLAN (2.4GHz) 802.11ax HE20_TX_CH11 + Bluetooth-LE_TX_Ch39 (Band Edge @ 3m)

ANT

Mode 5: Ant 1 11ax HE20 Ch11 + Ant 0 BLE(1M) Ch39

Simultaneously

Horizontal

Fundamental

Avg.

) (@Buvimy Date: 2023.04.03
Date: 2023.04.03
1300
1200 1300
o) 1209
1009 1100
SN -
500 i 1000 B
800 pERK_BE 74 900)
700
a0 s Y 809 PERK 74
07 700
500
400 09 I D — et e
P PO ORI BUVARD Foue
300
200] 400
109 300)
960 2469 2405.2467 2468, 2471 2473 24752477 24732401 24,2405 2467 2400 2491 249 T4 24T, 2500 29
Freaquency (WHz) 100)
site £03CHIZ-HY
Condition +PEAK_BE_74 3m HORN_9120D_1326 HORTZONTAL 000 1900 H00, ATO0to00, 2100, 2300, 0. 200, 000
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto requency (WHz)
site $03CHI3-HY
Condition +PEAK_74 3m HORN_91200_1326 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 @wuvimy Date: 2023.04.03
Date: 2023.04.03
1300]
1200 1300
o) 1209
1009 1100
800 / 1009 "
800 T
- \ 900
\ / w00
oo N oy
50 -
400 60 G54
300] 50| —
L D —
S A
200] 400
109 300)
960 7463 2405.2467 2468 7471 2473 24752477 2473 2401 243 2405 2467 2400 2491 2499 TATEAST. 2500 29
Frequency (WHe) 100)
site £03CHIZ-HY
Condition + AVG_BE_54 3m HORN_9120D_1326 HORIZONTAL 000 1900 HR00. T00Ha00. 2100 2306 0.z, 000
 RBW-1000.000KHz VBW:L000KHz SWT:Auto reauency (WHz)
site $03CHI3-HY
Condition + AV6_54 3m HORN_9120D_1326 HORIZONTAL

+ RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. :

FR2N1818-01G

ANT

Mode 5: Ant 1 11ax HE20 Ch11 + Ant 0 BLE(1M) Ch39

Simultaneously

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

A (@Buvim) Date: 2023.04.03
1 @BuVim) Date: 2023.04.03
1300
1200 1300
o) 1200
100D ettt 1oy
80 PEAR_BE 74 90,
700
\\ﬁ 809 PEAK 74
509 =
70
s00f
400 600)
| bt bbbt AT
300 509
200) 400
100 300
7160 246324652467 2460 2471 4912403, 24552497. 2 209
Freaquency (Miz) 10
site +03CHI3HY
Condition  :PEAK_BE_ 74 3m HORN_9120D_1326 VERTICAL 000 A0 feo  won e 306 20 2500 200, E
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto requency (i)
Site $03CHI3-HY
Condition +PEAK_74 3m HORN_9120D_1326 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A @Buvim) Date: 2023.04.03
- T ) Bavim) Date: 2023.04.03
120 ‘ -
90|
.
‘ 100,
809 | 90,
700
\ I 00
609 s L VG BE 54| 700
s00f \ 1
400 004 AVG 54
300) W»“____’__H_,//_,_,J
200) 400/
100 300
7460 246324652467 2460 2471 201 4912493, 24552497. 2 209
Freaquency (Miz) 10,
site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1326 VERTICAL 000 900500700 R0, 0. 2300 0. 2700 30
+ RBW:1000.000KHZ VBW:1000KHZ SWT:Auto requency (i)
Site $03CHI3-HY
Condition : AV6_54 3m HORN_9120D_1326 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number :

B40 of B70




ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

WLAN (2.4GHz) 802.11ax HE20_TX_CH11 + Bluetooth-LE_TX Ch39 (IM3 @ 3m)

ANT

Mode 5: Ant 1 11ax HE20 Ch11 + Ant 0 BLE(1M) Ch39

Simultaneously

Horizontal

Vertical

Avg.

1 @Buvim) Date: 2023.04.03
Date: 2023.04.03
1300
1200 1300
100 1200
1009 100)
0.4 1000)
800 PEAK 7 90,
i
. PEAK 74
509 = —
S R 700 f
P OO ASPIST A
409 600 oot Wil
Lo g b
304 509
200 400
100 300
200)
000 TS0 1500 700 900 200 2300 2 2700 000
Froquency (WHz) 100
site +03CHI3HY
Condition :PEAK_74 3m HORN_9120D_1326 HORIZONTAL 000 A0 feo e e 3O 20 200 2100 5000
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto requency (i)
Site CHI3-HY
Condition AK_74 3m HORN_9120D_1326 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A @Buvim) Date: 2023.04.03
Date: 2023.04-03
1300
1200 1300
o) 1200
1009 100)
04 1000
809 90,
700
800)
609 WG 54 700
50 — 1 ——
P 600 AV 54
300 500 M/_Aw,_/ T
200) g g
100 300
000 TS0 1500 700 900 200 2300 2500, 2700, 000 200
Froquency (WHz) 100
+03CHI3-HY
Condition + AV6_54 3m HORN_9120D_1326 HORIZONTAL 000 TR0 AS00 A0 A0, e 200 2s00. 2700, 3000
+ RBW:1000.000KHZ VBW:1000KHZ SWT:Auto requency (i)
Site $03CHI3-HY
Condition /6_54 3m HORN_9120D_1326 VERTICAL

W:1000.000KHz VBW:1.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : B41 of B70



seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR2N1818-01G

WLAN (2.4GHz) 802.11ax HE20 TX_CH11 + Bluetooth-LE_TX_Ch39 (Harmonic @ 3m)

ANT Mode 5: Ant 1 11ax HE20 Ch11 + Ant 0 BLE(1M) Ch39
Simultaneously Horizontal Vertical
e ”
g — = e e R S
5000, L 14000, 6000 18000 :Z:
HY
$PEAK_74 3m HORN_9120D_1326 HORTZONTAL 000 6000 SO, 2000 a0, 00,1800
a Site $03CHI3HY
Condition PEAK_74 3m HORN_9120D_1326 VERTICAL
Peak -
Avg.
TEL : 886-3-327-0868 Page Number : B42 of B70

FAX : 886-3-327-0855



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

ANT

Mode 5: Ant 1 11ax HE20 Ch11 + Ant 0 BLE(1M) Ch39

Simultaneously

Horizontal

Vertical

17.7G
~18G
Avg

Froquency (MHz)

Site 03CHI3-HY
Condition AV6_54 3m HORN_9120D_1326 HORIZONTAL

00 AVG 54 00 VG54
o g
TS RS T TS R R T T T T T o TS RS T TS R R T T T T T o
Frequency (MHz) Frequency (MHz)
Site 03CHI3-HY Site. 03CHI3-HY
Condition AV6_54 3m HORN_9120D_1326 HORIZONTAL Condition /AV6_54 3m HORN_9120D_1326 VERTICAL
14.47G
~14.5G
Avg.
09 AVG 54| 00 VG54
o p
py - N o I A

7700 17730, 17750, 17770, 17790, 17870, 17830, 17850, 17670, 17890, 17910, 17930, 17950, 17970, 18000

Site
Condition

Froquency (MHz)
03CHI3-HY
AV6_54 3m HORN_9120D_1326 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC CO-LOCATION RADIO TEST REPORT

Report No.

: FR2N1818-01G

5GHz 5150~5250MHz + 2.4GHz 2400~2483.5MHz

WLAN (5GHz) 802.11a _TX_CH36 + Bluetooth-LE_TX Ch39 (Band Edge @ 3m)

ANT

Mode 6: Ant 0+1 11a Ch36 + Ant 0 BLE(1M) Ch39

Simultaneously

Horizontal

Fundamental

Avg.

) (@Buvim) Date: 2023.04.03
1 @Buvim) Date: 2023.04-03
1300
1200 1300
10g 1200)
%04 1000
s 900
700)
800
600
PP P Pso e oo 700 Pl peakun|
500)
609
o R it
30,0/ 50 gl
200 Y SI—
100) 300
%0 e s w G0 s st o gwo s s o 209
100
site 03CH13-HY
Condition PEAK_BE_74 3m HORN_9120D_1326 HORIZONTAL 000 2000, e 00. 6000 7o
RBW:1000.000KHz VBW:3000000KHz SWT:Auto requency (i)
Site +03CHI3-HY
Condition + PEAK(UNII) 3m HORN_9120D_1326 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvim) Date: 2023.04.03
1 @BuVim) Date: 2023.04.03
1300
1200 1300
00 1200
1009 1109
4 1000)
sl 900
700) w0
600) f \ y
700
500] A ——
00 609 VG 54|
300 bl
200) 409
100) 3007
00 S0%. 5050, 5070, 5090 S0, 5130 150 Si70 190, 5210 6200 5260 209
Froquency (W 100
03CH13-HY
Condition AV6_BE_54 3m HORN_91200_1326 HORTZONTAL 000 2000. 3000. Freque. ) 5000. 6000. 7o
RBW:1000.000KHz VBW:0.300KHzZ SWT:Auto reauency (MHz)
Site +03CHI3-HY
Condition + AV6_54 3m HORN_9120D_1326 HORTZONTAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

ANT

Mode 6: Ant 0+1 11a Ch36 + Ant 0 BLE(1M) Ch39

Simultaneously

Vertical

Fundamental

Avg.

: RBW:1000.000KHzZ VBW:0.300KHz SWT:Auto

) (@Buvim) Date: 2023.04.03
Date: 2023.04-03
1300)
1200) 1300)
09 1200
1004) 109 1
%04 1000
el 900
704
800
b i — PEAK(UNI)
T Vta i Hond 7001
o T
0 609
P——
300) 509
200) 400t
100) 300
00 5030 S0s0. 5070 090, S0 10 SiS0 G170, Si00 S2i0 6230 5280 209
Frequency (M2 100
site 03CHI3-HY
Condition PEAK_BE_74 3m HORN_9120D_1326 VERTICAL 000 2000. NN 5000. 6000. 7000
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto requency (i)
Site +03CHI3-HY
Condition + PEAK(UNII) 3m HORN_9120D_1326 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
)y Date: 2023.04.03
Date: 2023.04.03
1300)
1200) 1300)
100 1200
1004) i 109
4 1000)
09 1 900
700) /
809
600
700
s00 e SRS —
00 609 VG 54,
300) 509 —
200) 409
100) 300
00 5030 500, 5070 090, S0 130 SIS0 G170, 5100 Si0. 6230 5250 209
Froquency (M2 100
site 03CH13-HY
Condition AV6_BE_54 3m HORN_9120D_1326 VERTICAL 000 2000. 3000. Frequen. ) 5000. 6000. 7000
RBW1000.000KHz VBW:0.300KHzZ SWT:Auto requency (MHz)
Site +03CHI3-HY
Condition + AV6_54 3m HORN_9120D_1326 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR2N1818-01G

WLAN (5GHz) 802.11a _TX_CH36 + Bluetooth-LE_TX_Ch39 (Band Edge @ 3m)

ANT

Mode 6: Ant 0+1 11a Ch36 + Ant 0 BLE(1M) Ch39

Simultaneously

Horizontal

Fundamental

Peak

A (@Buvim)

Date: 2023-04.04

A
S

450 2463.2465.2467 2469, 2471, 2473 2475 2471 2479.2481 2483 2485 2457, 2459, 24912493, 2495.2497. 2500

Frequency (MHz)

$03CHI3-HY

+PEAK_BE_74 3m HORN_9120D_1326 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Date: 2023-04-04

PEAK 74|
T T T o e o et St A

-
1300, 1500. 4700, 1900, 21 2300, 0. 2700, 3000

0. 00.
Frequency (MHz)

+03CHI3-HY

+ PEAK_74 3m HORN_9120D_1326 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

A (@Buvim)

Dato: 2023-04.04

]

AVG_BE bl
—— T

450 2463.2465.2467 2469, 2471.2473 2475 2471 2479.2451 2483 2485 2457, 2459, 24912493, 2495.2497. 2500
o

requency (MHz)
$03CHI3-HY

+ AV6_BE_54 3m HORN_9120D_1326 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Date: 2023-04.04

AVG_54]

1300, 1500 1700, 1900 2100 2300,

Frequency (MHz)
+03CHI3-HY

+ AV6_54 3m HORN_9120D_1326 HORIZONTAL
+ RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : B46 of B70




ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR2N1818-01G

ANT Mode 6: Ant 0+1 11a Ch36 + Ant 0 BLE(1M) Ch39
A @Buvim) Date: 2023.04.04
Date: 2023.04-04
1300
1200 1300
100 1200
1009 100)
0.4 1000 1
800 PEAR_BE 74 90,
700 \ w00
. PEAK 74
509 N 1 70
500
409 600 T S e At M
bt st
304 509
200 400
100 300
2450 2463 2465, 2467 2469.2471 AT 293 FATEIATT. 2500 209
Freaquency (Miz) 100
site +03CHI3HY
Condition +PEAK_BE_74 3m HORN_91200_1326 VERTICAL 000 13001500 4700 1900. 2100 2300 2500.  2700. 3000
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto Frequency (M)
Site $03CHI3-HY
Condition +PEAK_74 3m HORN_91200_1326 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A @Buvim) Date: 2023.04.04
Date: 2023.04-04
1300
1200 1300
100 1200
1000 100)
200 100.0) 1
809 90,
9 800)
609 VG BE b4 700
509 - I 8 P A s ’
ol s i e e it 600 AVG 54
300) 500 —]
200 400
100 300
2450 2463.2465.2467 2469, 2471 7 4512493, 2495.2497. 2500 200)
Freaquency (Miz) 100
site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1326 VERTICAL 000 13001500 4700.  1900. ~ 2100.  2300.  2500.  2700. 3000
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto frequency ()
Site $03CHI3-HY
Condition : AV6_54 3m HORN_9120D_1326 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

TEL : 886-3-327-0868
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Report No. : FR2N1818-01G

WLAN (5GHz) 802.11a TX_CH36 + Bluetooth-LE_TX Ch39 (Harmonic @ 3m)

ANT

Mode 6: Ant 0+1 11a Ch36 + Ant 0 BLE(1M) Ch39

Simultaneously

Horizontal

Vertical

Peak

Avg.

Date: 2023.04.05

+ PEAK(UNIT) 3m HORN_9120D_1326 HORIZONTAL

o
ELY. I e e S e B N NI S S N N B B
ooq) VG 54
£00pea 3 P TP
400
300]
200
10.0]
5000, 8000, 10000, 12000 4000, 16000 18000
Frequency (MHz)
Site +03CHI3-HY
Conditi

Date: 20230405

100
1000)
90.0)
800 PEAK(UNI)
700f-ILf il 1 N N

60.0) e AVG_ 54
s ! e
o

Site :03CHI13-HY

Condition

+ PEAK(UNIT) 3m HORN_9120D_1326 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR2N1818-01G

ANT

Mode 6: Ant 0+1 11a Ch36 + Ant 0 BLE(1M) Ch39

Simultaneously

Horizontal

Vertical

Date: 2023.04.05

1300
1200
ol
1009
90
800
700
60

400)

AVG[54

300)
200)
100)

4470 14473, 14ATS. 14AT7. 14470, 14481, 14AB3. 14485, 14407, 14489, 14491, 14493, 14495, 14497, 14500
F

Date: 2023.04.05

1300
1200
ol
1009
90.f
80
700f

600

400)

AVG[54

300
200)
100)

17.7G
~18G

Avg

Site
Condition

Froquency (MHz)
03CHI3-HY
AV6_54 3m HORN_9120D_1326 HORIZONTAL

TS RS T TS R R T T T T T o
requency (MHz) Frequency (MHz)
Site 03CHI3-HY Site. 03CHI3-HY
Condition AV6_54 3m HORN_9120D_1326 HORIZONTAL Condition /AV6_54 3m HORN_9120D_1326 VERTICAL
14.47G
~14.5G
Avg.
09 AVG 54| 00 VG54
o p
wd L g

7700 17730, 17750, 17770, 17790, 17870, 17830, 17850, 17670, 17890, 17910, 17930, 17950, 17970, 18000

Site
Condition

Froquency (MHz)
03CHI3-HY
AV6_54 3m HORN_9120D_1326 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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6GHz 6875~7125MHz + 2.4GHz 2400~2483.5MHz
WLAN (6GHz) 802.11ax HE20_ TX_CH233 + Bluetooth-LE_TX_ ChO00 (Band Edge @ 3m)

) @Buvim) Date: 2023.04.04 A (@Buvim) Date: 2023.04.04
1300 1300
1200 1200
ol 1100
1009 1000
904) \WWV PEAK_BE(UNI)_GE. 90| PEAK(UN. e
w e RN
700f 700 MJ |
i by
A h T e s i A e
500 S00{ et
a0f 400
300 300
200f 200
100 100
05 7450, 750, 770 7150, 7210, 2. 7245 003300 3700 4100 4500 4900 5300 5700 6100 6500 6900, 7200
roquency (Mitz) Freauency (MHz)
Site 03CHI3-HY site +03CHI3-HY
Condition PEAK_BE(UNII)_6E 3m HORN_9120D_1326 HORIZONTAL Condition + PEAK(UNIT)_6E 3m HORN_9120D_1326 HORIZONTAL
RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvim) Date: 2023.04.04
) @BuVim) Date: 2023.04.04
1300
1200 1300
o 1200
1009 100
ooy 1009
04 90,
700f AVG_ BN GE
800
60 00 Avs(umn_fE
500
wdl 600) 1
300 509
200f 400
100 300
05 7450, 750 770 7150, 720, 230, 7245 200
Frequency (MHa) 10,
03CHI3-HY
Condition AV6_BE(UNIT)_6E 3m HORN_9120D_1326 HORIZONTAL 0003300 3700 4100 4500 000, a0 700 6100 6500 6900. 7
RBW:1000.000KHz VBW:0.300KHzZ SWT:Auto requency (i)
Site $03CHI3-HY
Condition + AV6(UNIT)_6E 3m HORN_9120D_1326 HORIZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

ANT

Mode 7: Ant 0+1 11ax HE20 Ch233 + Ant 0 BLE(1M) Ch0O

Simultaneously

Vertical

Fundamental

Avg.

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

) (@Buvim) Date: 20230404
Date: 2023.04.04
1300
1200) 1300
o0 1200
1004
A 1100
Y peAK_perun s
ey o
4 900) peaxuNn_fe
704 1
800
600
ol 2 700)
0 600 T
300] 50.0[mervm gt T
20 409
100 300
05 T, TisE 77 70, 720, T2 Tas 20
Froquncy (i) 100)
site 03CHI3-HY
Conition PEAK_BE(UNIT)_6E 3m HORN_91200_1326 VERTICAL OO0 0 0 S0 S0 500 6100 6006500 720
RBW:1000.000KHz VBW:3000000KHz SWT:Auto requency (i)
Site +03CHI3-HY
Condition + PEAK(UNII)_6E 3m HORN_9120D>_1326 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 g Date: 2023.04.04
Date: 2023.04.04
1300
1200 1300
o0 1200
1000 1100
IV 1000) i
09 900
700 s, BEwM 5
L 800
600
700) Avoi. g
500 Nk
0 600 J i
204 o L P R e o S e e
20 409
100 300
200)
05 T, TS 77 70, oy T2 Tas
Frequency (MHz) 100)
site 03CHI3-HY
Condition AV6_BE(UNIT)_6E 3m HORN_9120D_1326 VERTICAL

0003300 3700, 4100 4500 4900 5300 5700  6100.
Frequency (MHz)
Site :03CHI3-HY
Condition : AV6(UNII)_6E 3m HORN_9120D_1326 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

6500

5900, 7200

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

WLAN (6GHz) 802.11ax HE20_TX_CH233 + Bluetooth-LE_TX_ChO00 (Band Edge @ 3m)

ANT

Mode 7: Ant 0+1 11ax HE20 Ch233 + Ant 0 BLE(1M) Ch0O

Simultaneously

Horizontal

Fundamental

A (@Buvim)

Avg.

+ RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto

Date: 2023.04.04
Date: 2023.0404
1300
1200 1300
o) 1209
1000 3 1100
509 1009
ool 900)
700
50 . 809 PEAK 74,
V] 700)
500
00 bl e b e A
(IS
300 500
200] 400
109 300)
50 7370, 0. 70, 0. 700, 7 29
Freauency (WHz) 100)
site £03CHIZ-HY
Condition +PEAK_BE_74 3m HORN_9120D_1326 HORTZONTAL 000 1300100 A0 Ae0, 2100, 2300 2500. 2700 3000
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto requency (WHz)
site $03CHI3-HY
Condition +PEAK_74 3m HORN_91200_1326 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvimy Date: 2023.04.04
Date: 2023.04.04
1300]
1200 1300
o) 1209
1009 1100
s09 1009
ool 900
700
800
600
700)
50 ;
400 609 VG 54,
300 500 — ]
S R e
200] 400
109 300)
S0 7370, 0. 70, 0. 700, 7015 29
Frequency (WHe) 100)
site £03CHIZ-HY
Condition + AVG_BE_54 3m HORN_9120D_1326 HORIZONTAL 00 1900100, A700 A0, 2100 2300 2500. 2700 3000
 RBW-1000.000KHz VBW:L000KHz SWT:Auto requency (WHz)
site $03CHI3-HY
Condition + AV6_54 3m HORN_9120D_1326 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR2N1818-01G

ANT

Mode 7: Ant 0+1 11ax HE20 Ch233 + Ant 0 BLE(1M) Ch0O

Simultaneously

Vertical

Fundamental

Avg.

A (@Buvim) Date: 2023.04.04
1 @BuVim) Date: 2023.04.04
1300
1200 1300
o) 1200
1000 m 100
204 1000)
o 90,
700
509 i 09 PEAK 74
Mrnonend 70
500
400 09 T S e ey
bttt et bl
300) 500
200) 400
100 300
510 2520, 7540, 7360, 7560, 200, 215 209
Freaquency (MHz) 10
site +03CHI3HY
Condition  :PEAK_BE_ 74 3m HORN_9120D_1326 VERTICAL 000 A0 feo oL e 306 2w0. 200 200 E
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto requency (i)
Site $03CHI3-HY
Condition +PEAK_74 3m HORN_9120D_1326 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A @Buvim) Date: 2023.04.04
) @BuVim) Date: 2023.04-04
1300
1200 1300
o) 1200
1000 i 100
204 [ 1000
809 90,
700
800
509
700
500 =
— 600)
409 AVG 54
300) 500 R e e e St
200) g g
100 300
510 2520, 7540, 7360, 7560, 2000, 215 200
Frequency (MHz) 10,
site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1326 VERTICAL 000 00 S0 AT00 AR, oan0. 00 2500 2700, 30
+ RBW:1000.000KHZ VBW:1000KHZ SWT:Auto requency (i)
Site $03CHI3-HY
Condition : AV6_54 3m HORN_9120D_1326 VERTICAL

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WLAN (6GHz) 802.11ax HE20_TX_CH233 + Bluetooth-LE_TX_ChO00 (Harmonic @ 3m)

ANT

Mode 7: Ant 0+1 11ax HE20 Ch233 + Ant 0 BLE(1M) Ch0O

Simultaneously

Horizontal Vertical

Peak

Avg.

Date: 2023-04.05

1300
1200
0|
1000

wff
2

o 1 vm 1 A ok S e o 11 g

1 (¢BuVIm) Date: 2023.04-06

T il

e [T

. IR SASU L b 600

/000 4000.6000.8000. 12000, 16000 _ 20000, 24000, 26000 32000, 36000, 40000 209
Frequency (WHz) 100)
site +03CHI3-HY
Condition + PEAK(UNII)_6E Im SHF_00993_211130 HORIZONTAL 000 4000.6000.8000. 12000 16000.

T’”L

20000. 24000, 28000. 32000, 36000, 40000
Frequency (MHz)

Site +03CHI3-HY

Condition + PEAK(UNIT)_6E Im SHF_00993_211130 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ANT

Mode 7: Ant 0+1 11ax HE20 Ch233 + Ant 0 BLE(1M) Ch0O

Simultaneously

Horizontal

Vertical

17.7G
~18G
Avg

60 AVG(UNI | 6E 00| AVG(UNI | 6E
o g
TS RS T TS R R T T T T T o TS RS T TS R R T T T T T o
Frequency (MHz) Frequency (MHz)
Site 03CHI3-HY Site. 03CHI3-HY
Condition AV6(UNII)_6E 3m HORN_9120D_1326 HORIZONTAL Condition AVG(UNII)_6E 3m HORN_9120D_1326 VERTICAL
14.47G
~14.5G
Avg.
600 AVG(UNI 6 09 AVG(UN | GE
o p
| | g B B
s s
Site 03CHI3-HY Site. 03CHI3-HY
Condition AVG(UNIT)_6E 3m HORN_9120D_1326 HORIZONTAL Condition

AVG(UNII)_6E 3m HORN_9120D_1326 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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5GHz 5150~5250MHz + 2.4GHz 2400~2483.5MHz

WLAN (5GHz) 802.11a_TX_CH36 + WLAN (2.4GHz) 802.11b_TX_CH11 (Band Edge @ 3m)
ANT

Mode 8: Ant 0 11a Ch36 + Ant 1 11b ChO01
Simultaneously Horizontal

Fundamental

Date: 2023.04.04

1 (@BuVim) Date: 20230404
1300

1200
09

-
o
200 100.0)
oo 90.0|

wo
.

" eyt 700 PEAKUND)
500

a0f 09 st
300 500 A A e bies

L
209 409
100 300
00 G030 5050 G070 5000, G0, 530550 5170, 5100, 6210 5230 5260 209
Froquency (2} 100)
site 03CHI3-HY
Condition PEAK_BE 74 3m HORN_91200_1326 HORTZONTAL 300 3300.3500.5700.3900.4100 4300 4500.4700.4300.5100.5300.5500,57 00,5300 6400 6300.6500.6700. 70
RBW:1000.000KHz VBW:3000000KHz SWT:Auto f )
site +03CHI3-HY
Condition + PEAK(UNII) 3m HORN_9120D_1326 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 20230404
) @Buvim) Date: 2023.04.04
1300
1200 1300
o0 1200
1000 1100)
909 1009
w9 y oy
709
800
500
o
500 L e s e s s | ——
00 609 v 54|
204 500) =
I ==
209 409
100 300
00 G030 5050 G070, 5000 G0, 530S0 5170, 5100, 6210 5230 5260 209
Froquency (MHz) 100)
03CHI3-HY
Condition AV6, BE. 54 3m HORN_9120D,_1326 HORIZONTAL 300 3300.3500.5700.3300.4100 4300 4500.4700.4300.5100.5300.5500,57 00,5300 6400 6300.6500.6700. 70
RBW:1000.000KHz VBW:0.300KHzZ SWT:Auto frequency (i)
site +03CHI3-HY
Condition + AV6_54 3m HORN_9120D_1326 HORIZONTAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
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) (@Buvim) Date: 20230404
Date: 2023.04.04
1300
1200) 1300
o0 1200
1009 1100
%04 1000
#0g 900
704 s
1 :
s 70.0) | pehkuN|
- S s L
2304 50. nMMWWMWNWWM
20 409
100 300
00 5030, 500, 5070 G080 5O 510 5iS0 G0 B0 Sai0 S 520 20
Froquency (MHz) 100)
site 03CHI3-HY
Conition PEAK_BE 74 3m HORN_9120D,_1326 VERTICAL 300 3003500 370039004100-500 450041004900 5100300 5500708 590 6100300 G500 57087000
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto requency (i)
Site +03CHI3-HY
Condition + PEAK(UNII) 3m HORN_9120D_1326 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 g Date: 20230804
Date: 2023.04.04
1300
1200 1300
110 1200
1000 1100
504 1000
400 a0
704 s
600 -
i 700
Y — = G o
04 609 Ve 54,
204 504
|
20 409
100 300
00 5030, 500, 5070 5080 50 510 1S S0 50 5210 S 520 20
Froquency (MHz) 100)
site 03CHI3-HY
Condition AV, BE. 54 3m HORN_91200_1326 VERTICAL 300 5003500 37003900 41005004500 41004900 5100300 5500708 590 6100300 G500 57087000
RBW1000.000KHz VBW:0.300KHzZ SWT:Auto requency (MHz)
Site + 03CHI3-HY
Condition + AV6_54 3m HORN_9120D_1326 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
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WLAN (5GHz) 802.11a_TX_CH36 + WLAN (2.4GHz) 802.11b_TX_CH11 (Band Edge @ 3m)

ANT

Mode 8: Ant 0 11a Ch36 + Ant 1 11b Ch01

Simultaneously

Vertical

Peak

) (@BuVim)

Date: 2023-04.04

PEAK 74]

Mmool s AR

Site
Condition

2310 2320,

+PEAK_BE_74 3m HORN_9120D_1326 HORIZONTAL

..

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

1300, 1500 1700, 1900 2100 2300. 2500 2700. 3000
Frequency (MHz)

:03CHI3-HY

: PEAK_74 3m HORN_9120D_1326 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

A (@Buvim)

1300
1200
110.0)
1000
90|
800
700
509

Date: 2023-04-04

409
300
200
100

AVG_54]

2310 2320

ite
Condition

* AV6_BE_54 3m HORN_9120D_1326 HORIZONTAL

1300, 1500 1700, 1900 2100 2300. 2500  2700. 3000
+ RBW:1000.000KHzZ VBW:0.300KHz SWT:Auto

Frequency (MHz)
:03CHI3-HY

: AV6_54 3m HORN_9120D_1326 HORTZONTAL
+ RBW:1000.000KHZ VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ANT

Mode 8: Ant 0 11a Ch36 + Ant 1 11b Ch01

Simultaneously

Horizontal

Vertical

) (@BuVim)

Avg.

:1000.000KHz VBW:0.300KHz SWT:Auto

Date: 2023.04.04
Date: 2023.04-04
1300
1200] 1300
100 1200
1009 100)
00 1000
o 90,
700
00| | 800 PEAK 74
o 700
500
409 00 ——— e e e
RORIPO PRSI SRV PN O
304 509
200 400
100 300)
250 220, 7540 60 2000, 22 200
Froaquency (MHz) 100
site +03CHI3HY
Condition  :PEAK_BE_ 74 3m HORN_9120D_1326 VERTICAL 000 A0 feo e e 3O a0 200 200 5000
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto requency (i)
Site $03CHI3-HY
Condition AK_74 3m HORN_9120D_1326 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (dBuvim) Date: 2023.04.04
Date: 2023.04-04
1300
1200| 1300
o) 1200
1009 100)
90| /ﬂ 1000)
809 90,
700
800)
509
700
500 T
400 600 AV 54
300 509
200) Y e B
100 300)
250 220, 7540 60 6. 2000, 22 200
Froaquency (MHz) 100
site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1326 VERTICAL 000 TI00. 1500 A0 A0, e 200 2s00. 2700, 3000
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto requency (i)
Site CHI3-HY
Condition 54 3m HORN_9120D_1326 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WLAN (5GHz) 802.11a_TX_CH36 + WLAN (2.4GHz) 802.11b_TX CH11 (Harmonic @ 3m)

ANT

Mode 8: Ant 0 11a Ch36 + Ant 1 11b Ch01

Simultaneously

Horizontal

Vertical

Peak

Avg.

Date: 2023.04.05

1 VG 54
s X
=

500w SR P ST .

400

300]

200

10.0]

o0 5000, 8000, 10000, 12000 4000, 16000 18000
Frequency (MHz)

Site +03CHI3-HY
Conditi

+ PEAK(UNIT) 3m HORN_9120D_1326 HORIZONTAL

Date: 20230405

PEAK(UNI)

S0 T e 3

w00

o

109

% Sooo ™ wue,Tae, a0, FAe.  fadeeTato
eauncy )

Site :03CHI13-HY

Condition

+ PEAK(UNIT) 3m HORN_9120D_1326 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ANT

Mode 8: Ant 0 11a Ch36 + Ant 1 11b Ch01

Simultaneously

Horizontal

Vertical

17.7G
~18G
Avg

Site
Condition

Froquency (MHz)
03CHI3-HY
AV6_54 3m HORN_9120D_1326 HORIZONTAL

00 AVG 54 oo VG54
o g
TS RS T TS R R T T T T T o TS RS T TS R R T T T T T o
Frequency (MHz) Frequency (MHz)
Site 03CHI3-HY Site. 03CHI3-HY
Condition AV6_54 3m HORN_9120D_1326 HORIZONTAL Condition /AV6_54 3m HORN_9120D_1326 VERTICAL
14.47G
~14.5G
Avg.
09 AVG 54| 00 VG54
o p

7700 17730, 17750, 17770, 17790, 17870, 17830, 17850, 17670, 17890, 17910, 17930, 17950, 17970, 18000

Site
Condition

Froquency (MHz)
03CHI3-HY
AV6_54 3m HORN_9120D_1326 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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6GHz 5925~6425MHz + 5GHz 5150~5250MHz
WLAN (6GHz) 802.11a TX_CHO01 + WLAN (5GHz) 802.11a_TX_CH36 (Band Edge @ 3m)

ANT

Mode 9: Ant 0 11a Ch01 + Ant 1 11a Ch36

Simultaneously

Horizontal

Fundamental

Avg.

) (@Buvim) Date: 2023.04.04
1 @Buvim) Date: 2023.04-04
1300
1200 1300
10g 1200)
1009 109
o0 1000
904y 900 peakuN o]
700)
800 |
600
4 " 700
50
S S —
300 500 M“W
IPPPRRPHONS
200) 409
100) 300
25 N EIy a0, EITy EXN B 209
Frequency (i) 100
site 03CH13-HY
Condition PEAK_BE(UNIT)_6E 3m HORN_9120D_1326 HORIZONTAL 000 2000. 3000. ey 6000 72
RBW:1000.000KHz VBW:3000000KHz SWT:Auto requency (i)
Site +03CHI3-HY
Condition + PEAK(UNII)_6E 3m HORN_9120D_1326 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvim) Date: 2023.04.04
1 @BuVim) Date: 2023.04.04
1300
1200 1300
00 1200
1009 1109
—
4 1000)
sl 900
o
500
b 700 s s
500) —s
o 509
- iy (G
200 400 P—
100) 300
25 TN Exry EITy EXN BT 209
Frequency (i) 100
03CH13-HY
Condition /AV6_BE(UNIT)_6E 3m HORN_9120D_1326 HORIZONTAL 000 2000. 3000. . 4":"; iz 5000. 0. T2
RBW:1000.000KHz VBW:0.300KHzZ SWT:Auto requency (i)
Site +03CHI3-HY
Condition

+ AV6(UNII)_6E 3m HORN_9120D_1326 HORIZONTAL
: RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ANT Mode 9: Ant 0 11a Ch01 + Ant 1 11a Ch36

Simultaneously Vertical Fundamental

) @BaVim) Date: 2023.04.04

1300 Date: 2023.04-04
1200 1300

ol 1200

1009

Y 10,0
a0: 1000
804

T N
oy WBM

400k
100) 300
25 EY Ery a9, EITy EXN EZ 209
Frequency (MH2) 100
site 03CHI3-HY
Condition PEAK_BE(UNIT)_6E 3m HORN_9120D_1326 VERTICAL 000 2000. 3000 rrocn 6000. 7200
RBW:1000.000KHz VBW:3000000KHz SWT:Auto requency (i)
Site +03CHI3-HY
Condition + PEAK(UNII)_6E 3m HORN_9120D>_1326 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) o Date: 2023.04.04
Date: 2023.04-04
1300)
1200) 1300)
100 1200
100 1109
4 1000)
sl 900
o
809
600 7 100 Avewnse
500) s s
w0 ~ 600 | |
o e
204 m.uf’_\//,/‘/
100) 300
25 E EIy 890, EITy EXN ETa 209
Froquency (M) 100
site 03CH13-HY
Condition /AV6_BE(UNIT)_6E 3m HORN_9120D_1326 VERTICAL 000 2000. 3000. . 4000. - 6000. 7200
RBW1000.000KHz VBW:0.300KHzZ SWT:Auto requency (MHz)
Site +03CHI3-HY
Condition + AV6(UNIT)_6E 3m HORN_9120D_1326 VERTICAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
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WLAN (6GHz) 802.11a_TX_CHO01 + WLAN (5GHz) 802.11a_TX_CH36 (Band Edge @ 3m)

ANT

Mode 9: Ant 0 11a Ch01 + Ant 1 11a Ch36

Simultaneously

Horizontal

Vertical

Avg.

1 @Buvim) Date: 2023.04.04
Date: 2023.04-04
1300
1200 1300
100 1200
1000 100) 1
0.4 1000)
o 90,
700
800)
509 700 PEAK(UNI)
500
600)
o ittt b
300 g WWW“’W
29| 800wtk
100 300
00 5030, 500 5070, 5090, 50, 5130 5150 G470, 5190 G210 5230 5260 200
Frequency (MHz) 100
site +03CHI3HY
Condition +PEAK_BE_74 3m HORN_9120D_1326 HORIZONTAL 000 2000. 3060, e 5000. 6000. 7000
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto requency (i)
Site +03CHI3-HY
Condition + PEAK(UNII) 3m HORN_9120D_1326 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A @Buvim) Date: 2023.04.04
Date: 2023.04-04
1300
1200 1300
o) 1200
1009 100)
04 1000
700
800)
509
| 700
500 1=
409 600 AVG 54
300) 500 i
200 400
I
100 300
00 5030, 500 5070, 5090, 50, 5130 5150 5470, 5190 G210 5230 5260 200
Frequency (MHz) 100
+03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1326 HORIZONTAL 000 2000. 3000. Freque. ) 5000. 6000. 7000
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto requency (i)
Site $03CHI3-HY
Condition : AV6_54 3m HORN_9120D_1326 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ANT

Mode 9: Ant 0 11a Ch01 + Ant 1 11a Ch36

Simultaneously

Horizontal

Vertical

Avg.

:1000.000KHz VBW:0.300KHz SWT:Auto

1 @Buvim) Date: 2023.04.04
Date: 2023.04-04
1300
1200 1300
100 1200
1009 100) +
00 1000
o 90,
700
800)
509
PEAK(UNI)
sod N 700
600)
409 oo JRm———
304 T
200 Y " L
100 300
00 5030, 500 5070, 5090, 50, 5130 5150 G470, 5190 G210 5230 5260 200
Frequency (MHz) 100
site +03CHI3HY
Condition +PEAK_BE_74 3m HORN_91200_1326 VERTICAL 000 2000. 3060, e 5000. 6000. 7000
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto requency (i)
Site $03CHI3-HY
Condition AK(UNIT) 3m HORN_9120D_1326 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A @Buvim) Date: 2023.04.04
Date: 2023.04-04
1300
1200 1300
o) 1200
1009 100)
04 1000
809 90,
700
800)
509
700
500 —r 5
00— e 600 AVG 54
300 09 N |
200 400 e
I
100 300
00 5030, 500 5070, 5090, 50, 510 5150 5470, 5190 G210 5230 5260 200
Frequency (MHz) 100
site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1326 VERTICAL 000 2000. 3000. Freque. ) 5000. 6000. 7000
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto requency (i)
Site
Condition 54 3m HORN_9120D_1326 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WLAN (6GHz) 802.11a_TX_CHO1 + WLAN (5GHz) 802.11a_TX_CH36 (IM3 @ 3m)

ANT

Mode 9: Ant 0 11a Ch01 + Ant 1 11a Ch36

Simultaneously

Horizontal

Vertical

Peak

Date: 2023.04.06

700 b

I i ]

L

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

000 2000. 3000. 000, 5000 000, 7000
Froquency (MHz)

Site +03CHI3-HY

Conditi + PEAK(UNIT) 3m HORN_9120D_1241 HORIZONTAL

Date: 20230406

PEAK(UNI)

60.0)
500 WM”"“‘ -
40.0fc ot
300
200
100
000 2000, 3000, 2000 5000, 5000, 7000
Frequency (MiHz)
Site :03CHI3-HY
Condition : PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WLAN (6GHz) 802.11a_TX_CHO01 + WLAN (5GHz) 802.11a_TX_CH36 (IM3 @ 3m)

ANT Mode 9: Ant 0 11a Ch01 + Ant 1 11a Ch36

Date: 2023.04.06
1 (dBuvim) Date: 2023.04-06
1300
1200] 1300
o) 1200
1009 100
4 1000
o 90,
oo T T 1 L PEAK(UNI) w0l
1 <
s00] — N -
it 700 —HTF A= PEAK(UNI)
Y S ——=
PR S 600 1
300 500) MMW
200 400)
100 300)
000 200, D 000 5000, G000, 7000 209
Frequency (MHz) 100
site +03CHI3-HY
Condition + PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL 000 2000, 3000, o 5000, 000, 7000
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto requency (MHz)
Site +03CHI3-HY
Condition + PEAK(UNII) 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WLAN (6GHz) 802.11a_TX_CHO01 + WLAN (5GHz) 802.11a_TX_CH36 (Harmonic @ 3m)

ANT Mode 9: Ant 0 11a Ch01 + Ant 1 11a Ch36

Simultaneously Horizontal Vertical

Date: 2023-04.05

1 (¢BuVIm) Date: 2023.04-06
1300
1200

1100
1000
900]

o [T T rhtha b

700

o7 ) e s sl s

e e SN S A v poserw I R R G WOV

9 9 i ] o
200 400 T o
109 | 300)
7000 10000. 0000.22000.24000.26000.28000.30000.32000.34000.36000. 40000 200
Frequency (WHz) 100)
site £03CHIZ-HY

[y

Condition + PEAK(UNII)_6E Im SHF_00993_211130 HORIZONTAL /000 10000.12000-14000.16000.18000. -34000.36000. 40000
: Frequency (MHz)
Site +03CHI3-HY
Condition + PEAK(UNII)_6E Im SHF_00993_211130 VERTICAL

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ANT

Mode 9: Ant 0 11a Ch01 + Ant 1 11a Ch36

Simultaneously

Horizontal

Vertical

Date: 2023.04.06

1300
1200
ol
1009
90
800
700
60

400)

V(g ot

300)
200)
100)

4470 14473, 14ATS. 14AT7. 14470, 14481, 14AB3. 14485, 14407, 14489, 14491, 14493, 14495, 14497, 14500
F

requency (Miz)

Date: 2023.04.06

1300
1200
ol
1009
90.f
80
700f
60

400)

LG

300
200)
100)

4470 14473, 14ATS. 14AT7. 14470, 144B1, 14453, 14485, 14407, 14489, 14491, 14493, 14495, 14497, 14500
F

17.7G
~18G
Avg

Site 03CHI3-HY

Froquency (MHz)

Condition AV6_54 3m HORN_9120D_1326 HORIZONTAL

requency (MHz)

Site 03CHI3-HY Site. 03CHI3-HY
Condition AV6_54 3m HORN_9120D_1326 HORIZONTAL Condition /AV6_54 3m HORN_9120D_1326 VERTICAL

14.47G

~14.5G

Avg.

09 AVG(Uwg 68 09 AVG{tw0 68
o p
NN L

7700 17730, 17750, 17770, 17790, 17870, 17830, 17850, 17670, 17890, 17910, 17930, 17950, 17970, 18000

Site
Condition

Froquency (MHz)
03CHI3-HY
AV6_54 3m HORN_9120D_1326 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : B69 of B70



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR2N1818-01G

Emission below 1GHz

WLAN (6GHz) 802.11ax HE20_TX_CH233 + Bluetooth-LE_TX_ChO00 (LF)

6GHz 5925~6425MHz + 2.4GHz 2400~2483.5MHz

ANT

Mode 7: Ant 0+1 11ax HE20 Ch233 + Ant 0 BLE(1M) Ch0O

Simultaneously

Vertical

Date: 2023-04-14

QP/
Peak

g

3 4 T oo
f T
U‘J‘wa j'
S0 w0 o o 7% a0

QP 3m BILOG_55606 HORIZONTAL

QP 3m BILOG_55606 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Appendix C. Duty Cycle Plots

Antenna Band Cyl?:lilet)(/%) T(us) 1/T(kHz) |VBW Setting
0 Bluetooth - LE for 1Mbps 84.93 2124 0.47 1kHz
0 6GHz 802.11a 90.72 4300 0.23 300Hz
1 2.4GHz 802.11ax HE20 Full RU 90.75 4710 0.21 300Hz
1 802.11b 96.10 8380 0.12 300Hz
1 5GHz 802.11a 90.34 4300 0.23 300Hz
0+1 5GHz 802.11a 91.05 4275 0.23 300Hz
0+1 6GHz 802.11ax HE20 Full RU 90.93 4712 0.21 300Hz
<Ant. 0>
Bluetooth - LE for 1Mbps 6GHz 802.11a

g ENSE .1 A6
Marker 3 A 4.74000 ms #Avg Type: RMS
PNO: Tast —r Trig: FreeRun

g ENSE .1 A6

Marker 3 A 2.50107 ms #Avg Type: RMS
PNO: : Fast

IFGain:Low Aren: 10 dB

= Trig: Fres Run
Atten: 20 dB

Ref 116.99 dBpV -0.81 « Ref 106.99 dBuV

il i, ottt

b Y
[~

‘Center 2.402000000 GHz P ‘Center 5,955000000 GHz Span 0 Hz
#VBW 8.0 MHz IRes BW 8 MHz #VBW 8.0 MHz Sweep 20.00 ms {1001 pts)|
FunCToN -

X v FunC AWOTH]  FURCTONVALUE - C o X Y v FURCTON vIDTH
2124ms|(A)____-206dB| 1 4.300 ms | (A) 0.97 dB|

4445us|  90.32 dBuV| 1 5.040 ms|

2501 ms|(A____-081dB] 1] 4740 ms (A !

4a45us| 9032 dBuV| ] 5040ms| 9543 dBuV|

STATLS €3 RF Alignment Failure

TEL : 886-3-327-0868 Page Number : ClofC3
FAX : 886-3-327-0855
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<Ant. 1>

2.4GHz 802.11ax HE20 Full RU

[ Feysight Spectrum Analyzer - Swept 54
T

802.11b

! 7

Marker 3 A 5.19000 ms #Avg Type: RMS
Fast —— Trig: Free Run

IFGain:Low Atten: 20 dB

Keysight Spectrum Analyzer - Swept 54
AL

] 7
Marker 3 A 8.72000 ms #Avg Type: RMS
PNO: Fasi —+ Trig: Free Run

IFGain:Low Atten: 20 dB

Ref 116.99 dBpV

D iaaiads Aot ke ot RS s Akt prhpastseash

#VBW 8.0 MHz Sweep 15.00 ms (1001 pts)|

FUNCTION

4710 ms|(A) 0.14 dB|
1336 ms|__ 96.10 dBUV|
5190ms|(A) ___0.15dB|
1336ms|___ 9610 dBuV|

STATLS €3 RF Alignment Failure

Ref 116.99 dBpV

K

‘Center 2.412000000 GHz Span 0 Hz

#VBW 8.0 MHz Sweep 20.00 ms (1001 pts)|

FNCTIon
8380ms|(A) __-1.07dB|
1660 ms|___101.60 dBuV |
8720ms|(A___-091dB|
1660 ms|___ 101,60 dBuV |

STATLS €3 RF Alignment Failure

AAIGH
#Avg Type: RMS
= Trig: Free Run
#iAtten: 20 dB

e b
2

‘Center 5,180000000 GHz Span 0 Hz
#VBW 8.0 MHz Sweep 20.00 ms {1001 pts)|

v FoCTon
4.300 ms | (A) 0.66 dB|
2480ms| 10394 dBuV|
4760 ms (A) -0.09 dB|
2480ms| 10394 dBuV|

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C20of C3



ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR2N1818-01G

MIMO <Ant. 0+1>

802.11a 6GHz 802.11ax HE20 Full RU

[ Feysight Spectnam Analyzer - Swept SA = |8 [ Keysight Spectruem Analyzer - Swept SA
06:47:01 PM Apr03, 2023
ot

o - 5 NSEIN BaTon TR NSEIN BaTon

Marker 3 A 4.69500 ms #Avg Type: RMS 06 Marker 3 A 5.18160 ms #Avg Type: RMS
PNO: Fasi ~+— 17ig: Free Run E PNO: Fasi ~+— 111g: FreeRun

IFGain;Low Atten: 20 dB IFGain;Low #Atten: 10 dB

Ref 116.99 dBpV

Ref 106.99 dBpV

Pttty St (g o s bbbt

e Xi’ e B L L

‘Center 5.180000000 GHz Span 0 Hz
#VBW 8.0 MHz Sweep 15.00 ms (1001 pts)|

‘Center 7.115000000 GHz Span 0 Hz
#VBW 8.0 MHz Sweep 20.40 ms (1001 pts)|

4275ms|(A) ____-0.48dB)
3270ms| 106,66 dBUV/|
4695ms/(Al ___-0.20dB]
3270ms| 106,56 dBuV,|

4.712 ms (A) 1.02 B!
3816 ms]

5.182 ms (Al I
3816ms| 99,50 dBuV,|

THE END

TEL : 886-3-327-0868 Page Number : C30f C3
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